YANMAR PARTS CATALOG

OCNP6-MO0130EN

Last update Nov., 2015




Corresponding table of the machine and engine
Machine Engine
Model Serial No. Model
EO000001~E000061 4TNV98-XNRCGC
AW70V,IDQ

E000062~

4TNV98-XNRCGCC




OCNP6-MO0130 AW7/O0V, IDQ
INDEX OF FUNCTIONAL GROUP

9. ELECTRICAL
Fig. 713,126~129

2. REAPIN

Fig.9~35

6. PADDY TANK, LABEL & ACCESSORY
Fig.130~139

3. THRESHING

Fig.36~70

NN

1. ENGINE RELATED

Fig.1~8, 140

4. TRAVELING

Fig. 71,72, 74~125




Fig. No
ENGINE R
1

H W

140.

. Fig. Name
ELATED

. ENGINE RELATED
. PULLEY , ENGINE
. MOUNT , ENGINE
. ENGINE CONTROL
. FUEL TANK

. AIR CLEANER
(6A)AIR CLEANER

. MUFFLER

REAPING(1)

8

9.

10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

. RADIATOR

SHAFT , PF DRIVE
SHAFT , CENTER
DISK , REEL

BAR , TINE S
SLIDER , REEL
ARM |, LIFTING S
COUNTER , REEL S
DRIVE , REEL
FRAME , REAP S
REAPING EDGE , S
DRIVE ,REAP EDGE
DIVIDER

COVER , REEL

Contents

Fig. No.

22.

Fig. Name

COVER ,SIDE PFR

REAPING(2)

23.

24.

25.

26.

27.

28.

29.

30.

31.

32.

33.

34.

35.

DRIVE , RAKE-IN
AUGER

ADJUST

GUIDE , CROP
DRIVE ,FH1
DRIVE ,FH 2
COVER , CHAIN FH
DRUM , FH

CHAIN , CONVEYER
METAL , FH SHEET
FEEDER , HOUSE
FITTING , FH

PIPE , PF

THRESHING(1)

36.
37.
38.
39.
40.
41.

42.

FRAME , THRESH
COVER , CLEANING
PLATE , INLET
PLATE , FEED
FRAME , REAR
COVER , ROTOR

FRAME , CONNECT



Fig. No.
43.
44,
45,
46.
47.
48.
49.
50.
51.
52.
53.
54,
55.

56.

Fig. Name
COVER , SIDE
COVER , FRONT
COVER , REAR
CASE , DRIVE
BELT ,1TH 2ND
BELT , SWING
BELT , ROTOR
BELT ,FROTOR
CHAIN , REAPING
ROTOR , THRESH
ROTOR , FRONT
CONCAVE
BODY ,UPP. INNER

FRAME (OPEN

THRESHING(2)

57.

58.

59.

60.

61.

62.

63.

64.

65.

SHAFT , SWING
ARM ,SWING REAR
ARM ,SWING FRONT
FRAME , SWING(1)
FRAME , SWING(2)
SHUTTER ,WIN

FAN , WINNOWER
CONVEYER , 1ST

CASE , GRAIN CON

Contents

Fig. No.
66.
67.
68.
69.

70.

Fig. Name
CONVEYER ,GRAIN
PKLATE , BOTTOM
CONVEYER , 2ND
CASE , 2ND VERT.

CONV. ,2ND VERT.

TRAVELING(1)

71.

72.

BELT ,RUNNIG DRV

BELT ,THRESH

ELECTRICAL PARTS

73.

MOUNT 2

TRAVELING(1)

74.

75.

76.

77.

78.

79.

80.

81.

82.

83.

84.

PARKING BRAKE
BRAKE ,SIDE

HST ,30CC

ARM , TRUNNION
CASE ,MISSION
CASE ,INPUT
SHAFT ,MAIN
SHAFT ,CHANGE
SHAFT ,BRAKE
SHAFT ,SD.CLUTCH

SHAFT ,RIDUCTION



Fig. No.
85.
86.

87.

Fig. Name
SHAFT ,AXLE
RANGE SHIFT

SIDE CLUTCH

TRAVELING(2)

88

89

90.

91.

92.

93.

94,

95.

96.

97.

98.

99.

100.

101.

102.

103.

104.

105.

106.

107.

COLUMN ,FRONT
COLUMN , SIDE(1)
COLUMN , SIDE(2)
COLUMN , SIDE(3)
CONTROL ,BRAKE
CONTROL ,SIDE
CONTROL , MAIN
CONTROL , SUB
CONTROL ,KCLUTCH
CONTROL ,DCLUTCH
TANK ,HYDRAULIC
PIPE ,VALVE

PIPE HST

VALVE ,CONTROL
TRAVEL ACTUATOR
CYLINDER ,HYD.
FRAME , STEP
DRIVER SEAT
MOUNT ,SEAT

VISOR

Contents

Fig. No.

Fig. Name

TRAVELING(3)

108

109.

110.

111.

112.

113.

114.

115.

116.

117.

118.

119.

120.

121.

122.

123.

124.

125.

CHASSIS FRAME
WEIGHT

MISSION INSTALL
IDLER

ROLLER , TRACK
ROLLER , TRACK
GUIDE , CRAWLER
SPROCKET

ROLLER , CARRIER
CRAWLER

MOUNT , PADDY
HOOK ,PADDY
GUARD ,PADDY BAG
PLATE ,BACK
FRAME , ENG ROOM
COVER , ENGINE(1)
COVER , ENGINE(2)

MIRROR

ELECTRICAL PARTS

126.
127.

128.

BATTERY
WIRE HARNESS(TS

HARNESS ,SA-R



Fig. No.

129.

PADDY TANK, LABEL & ACCESSORY

130.

131.

132.

133.

134.

135.

136.

137.

138.

139.

Fig. Name

ANTENNA ,SA-R

TANK , TOP SACKER
SHUTTER

MOUNT ,SOCKER
LABEL ,AW70V ID(1)
LABEL ,AW70V ID(2)
LABEL ,PL ID(1)
LABEL ,PL ID(2)
TOOL

ACCESSORY ,SA-R

ACCESSORY , ID

Contents

Fig. No.

Fig. Name



OCNP6-M00130 OCNP6-M00130 Fig.1

Fig.1. ENGINE RELATED (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 1E6B30-00150 PIPE ASSY, DRAIN LO 1
2 1 1E8550-00160 PLUG 12 1
3 1 1E8540-84101 HARNESS,STARTER 1
To engine 4 1 22157-080000 WASHER, 8 2
AR 5 1 22190-120002 WASHER, SEAL 12 1
6 1 22217-080000 WASHER, SPRING 8 2
3 7 1 26717-080002 NUT, M8 2

1—9

1
§ ———&
& -
Engine parts >

TP AR

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.2

Fig.2. PULLEY , ENGINE (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B35-00100 PULLEYENGINE 144-162 1
2 1 26013-120302 BOLT, M12X 30 4

To engine
IO~

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.3. MOUNT , ENGINE

To engine
TN

e

To engine

TN

OCNP6-M00130 Fig.3

(A)=AWT0V,IDQ (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1E9060-01110 MOUNT,ENGIN FRONT R 1
2 1 1E9060-01150 MOUNT,ENGIN REAR R 1
3 1 1E9060-01170 MOUNT,ENGIN FRONT L 1
4 1 1E6B30-01200 MOUNT, ENGINE REAR L 1
5 1 1E8380-01200 RUBBER, CUSHION 600 4
6 1 1E8559-01220  WASHER 12*26*3.2 4
7 1 22217-120000 WASHER, SPRING 12 8
8 1 26013-100202 BOLT, M10X 20 12
9 1 26717-120002 NUT, M12 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.4

Fig.4. ENGINE CONTROL (y=AwTOvIDQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1E6B30-02000 LEVERASSY,ACCELE 1
6 2 1 1E6B30-02050 WIRE,ACCELERATOR 1
3 1 1E8559-02200 SPRING T1.2 1
4 1 1E8559-02400 BOLT 4*8 1
5 1 1C6141-43971 PLATE, 12 1
6 1 1E9521-65100 GRIP,LEVER 1
7 1 22117-060000 WASHER, 6 1
8 1 22117-080000 WASHER, 8 1
9 1 22272-000040 RING, E- 4 1
10 1 22417-160160 PIN, COTTER 1.6X16 1
11 1 26717-080002 NUT, M8 2
\
b To engine
IO
> [
2
%_ 4 ’ Yes . No ’ Yes y No . N . . .
N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.5

Fig.5. FUEL TANK (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
To engine 2 /] A (B (©) () () (F)

IUTUA Fig. 132 % 1 1 1E6B30-03060  PIPE, FO LEVEL 1
- 2 1 1E6B30-03080 BAND, FUEL TANK 2
Vs 3 1  1E8559-03080 PLUG,DRAIN OIL 1
Fig. 122 f 4 1 1E8232-03100  CAP, FUEL TANK 1
— 5 1 1E6B30-03301 TANK, FUEL 1
6 1 1E8550-03410 BOLT,JOIMT M8 2
7 1 1E6B30-03480 SEAT, CUSHION B 2
8 1 1E6B30-03490 SEAT, CUSHION A 2
9 1 1E6B30-03660 PIPE ASSY, FO L=1060 1
10 1 1E6B30-03531 PIPE ASSY, FO L=1340 1
11 1 1E6B30-03560 PIPE ASSY, FO L=370 1
12 1 1E6B30-03590 PIPE ASSY, FO L=2800 1
13 1  1E8559-03910 JOINT 14 2
14 1 106990-44660 CLAMP, HOSE 12.5 8
15 1 119225-52102 PUMP, FUEL FEED 1
16 1 101504-55101 STRAINER, FUEL 1
17 1 129065-55750 SEPARATOR ASSY,WATER 1
18 2 123325-35140 GASKET 1
19 2 123325-35160 WASHER 1
20 2 123325-35170 SPRING 1
21 2 129495-55610 BODY, STRAINER 1
22 2 129495-55620 BOLT 1
23 2 123672-55760 GASKET 1
24 2  129065-55760 CASE, SEPARATOR 1
25 2 129065-55770 PLUG, DRAIN M8 1
26 2 129065-55800 PLUG, M14 1
27 2 123678-55890 GASKET, PLUG 1
28 2 24311-000120 O-RING, 1AP12.0 1
29 2 41650-550800 ELEMENT, FUEL 1
30 1 22137-080000 WASHER, 8 2
31 1 22190-120002 WASHER, SEAL 12 1
32 1 22190-140002 WASHER, SEAL 14 4
33 1 23000-019000 CLAMP, 19 1
34 1 23000-013000 CLAMP, 13 2
35 1 1E6B30-03340 PIPE 1
36 1 26014-060162 BOLT, M6X 16 2
37 1 26014-080202 BOLT, M8X 20 2
38 1 26014-080302 BOLT, M8X 30 2
39 1 26116-080904 BOLT, M8X 90 PLATED 2
40 1 26717-080002 NUT, M8 2
41 1  1E8559-84970 BAND 140 1
42 1 1E8559-84970 BAND 140 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP6-M00130 OCNP6-M00130  Fig.6
Fig.6. AIR CLEANER (ARAWTOVIDQ 0=
.6. ®)= ©®-

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E6B35-04000 AIR CLEANER ASSY,6.5 1
2 2 1E6B35-04010 BODY, AIR CLEAN. 6.5 1
3 2 1E6B35-04020 ELEMENTAIRCLE. 6.5 1
4 2 1E6B35-04030  VALVE, VACUUM 6.5 1
5 1 1E6B35-04180 HOSE,AIR INT.LO. 6.5 1
6 1 1E6B30-04200  STAY, PRECLEANER 1
7 1 1E6B35-04230 HOSE,AIR INT. UP 6.5 1
Fig 132 8 1 1E6B30-04240 HOSE,AIR INT.REAR 1
9 1 1E6B35-04250  STAY,AIR CLEANER 1
10 1 1E9061-04400 CLEANER ASSY,PRE 1
1 1 1E6B30-04800 PIPE ASSY,AIR INTAKE 1
; 12 1 1E6B30-04850  STAY ASSY,PRECLEANER 1
ol 13 1 23000-090000 CLAMP, 90 1
% 14 1 23000-090000  CLAMP, 90 2
! 15 1 23000-127000  CLAMP, 127 1
> 16 1 23000-127000  CLAMP, 127 2
17 1 26013-080202  BOLT, M8X 20 2
18 1 26014-080162  BOLT, M8X 16 4
19 1 26014-080202  BOLT, M8X 20 2
20 1 26014-080202  BOLT, M8X 20 2
21 1 26014-080202  BOLT, M8X 20 4
21
<>V
; -
1
@ 14 1 ,
L S
To engine
VU~ 16
= -?m? rilt(cfm is applicable to [(A)=F000130] or previous machines(Refer to Fig.140). N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.140. (6A)AIR CLEANER

Fig. 130

(A=AWT0V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.140
)=
©®=
=

Remarks
* This item is applicable to [(A)=F000131] or following machines(Refer to Fig.6).

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 1E6B35-04000 AIR CLEANER ASSY,6.5 1
2 2 1E6B35-04010 BODY, AIR CLEAN. 6.5 1
3 2 1E6B35-04020 ELEMENTAIRCLE. 6.5 1
4 2 1E6B35-04030 VALVE, VACUUM 6.5 1
5 1 1E6B35-04180 HOSE,AIRINT.LO. 6.5 1
6 1 1E6B35-04250 STAY,AIR CLEANER 1
7 1 1E6B30-04260 SILENCER, INTAKE 1
8 1 1E6B30-04350 SHEET,CUSHION C 2
9 1 1E6B30-04360 SHEET,CUSHION D 1
10 1 1E6B30-04380 SHEET,CUSHION F 4
10-1 1 1E6B30-04381 SHEET,CUSHION F 4 N
(A=F000132)
11 1 1E9061-04400 CLEANER ASSY,PRE 1
12 1 1E6B30-04730 BAND ASSY,SILENCER 1
13 1 1E6B30-04780 HOSE,AIR INTAKE TS 1
14 1 1E6B35-04790 HOSE,AIR INTAKE 70 1
15 1 1E6B30-04960 BRACKETASSY, IN.TS 1
(A=F000131)
16 1 22137-080000 WASHER, 8 1
17 1  23000-090000 CLAMP, 90 2
18 1 23000-102000 CLAMP, 102 2
19 1 23000-127000 CLAMP, 127 2
20 1 26013-080202 BOLT, M8X 20 2
21 1 26014-080162 BOLT, M8X 16 4
22 1 26014-080252 BOLT, M8X 25 2
23 1 26116-080704 BOLT, M8X 70 PLATED 1
24 1 26717-080002 NUT, M8 1
25 1 1E6B31-75450  SEAL, 20X30X330 1 W
(A=F000131)
25-1 1 1E6B31-75450 SEAL, 20X30X330 1 Z
(A=F000132)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.7

Fig.7. MUFFLER (A=AWTOVIDQ 0=

(B)= (E)=

€)= (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B35-04501 SILENCER ASSY, 98 1
2 1 1E6B35-04530 GASKET, SILENCER 1
3 1 1E6B35-04551 STAY,SILENCER 1
4 1 1E6B30-04601 PIPE, TAIL 1
5 1 1E6B35-04851 STAY, SILENCER L 98 1
6 1 1E8559-29130 COLLAR, 10.5X28X4.5 3
7 1 26013-100252 BOLT, M10X 25 3
8 1 26106-080202 BOLT, M8X 20 PLATED 4
9 1 26106-080302 BOLT, M8X 30 PLATED 2
10 1 26306-100002 NUT, M10 2
11 1  26306-100002 NUT, M10 2
12 1 26306-080002 NUT, M8 4
13 1 1E6B35-04800 PLATE, 60X20X3 1
14 1  1E8559-29130 COLLAR, 10.5X28X4.5 2
15 1 1E8559-29130 COLLAR, 10.5X28X4.5 2
16 1  1E8559-35290 COLLAR 9.5*22*4.5 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.8
i (A)=AW70V,IDQ (D)=
F:IQJ.E3. RADIATOR B)= (E)=

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

N
(2]

1E9062-04080  GUARD,HOSE
1E8559-32940 MOLD 100

N
~

1 1 1E6B30-03500 PIPEASSY, FO L=900 1
2 1 1E8809-04010 CUSHION, RADIATOR 2
3 1 1E9062-04060 SHROUD 1
4 1 1E6B30-04104 RADIATORASSY 1
5 2 1E6B30-04120 CAP 1
6 2 1E6B30-04132 HOSE 1
7 1 1E9061-04200 SUB TANKASSY 1
8 1 1E6B30-04401 PROTECTOR, FRONT 1
9 1 1E6B30-04430 STAY, RADIATOR A 1
10 1 1E6B30-04450  STAY, RADIATOR B 1
11 1 1E6B30-04470 HOSE, WATER A 1
12 1 1E6B30-04480 HOSE, WATER B 1
13 1 1E6B30-04930 PIPEASSY, FO L=450 1
14 1 106990-44660 CLAMP, HOSE 12.5 4
15 1 1J5025-47010 CLAMP 8 1
16 1 1E8559-84960 CABLE BAND 250 2
17 1 22487-080200 PIN, H 8X 20 2
18 1 23000-048000 CLAMP, 48 2
19 1  23000-048000 CLAMP, 48 2
20 1 26014-060162 BOLT, M6X 16 4
21 1 26014-080202 BOLT, M8X 20 1
22 1 26014-080202 BOLT, M8X 20 2
23 1 22157-080000  WASHER, 8 1
24 1 26013-080202 BOLT, M8X 20 1
25 1 23000-013000 CLAMP, 13 1

1 1

1 1

1 2

N
[ee]

26014-060162 BOLT, M6X 16

To engine 28

oo~

0

To engine

S

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.9

Fig.9. SHAFT , PF DRIVE (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B30-12100 SHAFT, PF DRIVE 1
2 1 1E6B30-12200 CASE, BEARING 2
3 1 1E6B30-12300 SPROCKET, 14T 1
4 1 1E6B30-16140 NUT, M16 L 2
5 1 22242-000250 RING, 25 1
6 1 22252-000621 RING, 62 2
7 1 22551-070250 KEY, 7X 25 1
8 1 22551-070300 KEY, 7X 30 1
9 1 24104-062064 BEARING, BALL 6206UU 2
10 1 26013-100252 BOLT, M10X 25 6

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.10

Fig.10. SHAFT , CENTER (y=wTovIoQ o
©)= (F)=
No. Lev. Parts No. Description Qty |
! A B © O E ¢

1 1 1E6B30-13001 SHAFT, CENTER S 1
3 2 1 1E6B30-13200 BRACKET, TINE 10
3 1 1E6B30-13251 RETAINER, BAR 10
4 1 1E6B30-13300 PLATE, REEL 2
5 1 1E6B30-13350 RETAINER, PLATE 2
6 1 26014-080202 BOLT, M8X 20 4
7 1 26014-080602 BOLT, M8X 60 20
8 1 26717-080002 NUT, M8 4

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.11

Fig.11. DISK , REEL (=AwTovID o
€)= (F)=
No. Lev. Parts No. Description Qty |
7 A (B (© ©® € @

1 1 1E6B30-13100 DISK, REEL B 1
2 1 1E6B30-13200 BRACKET, TINE 5
3 1 1E6B30-13251 RETAINER, BAR 5
4 1 1E6B30-13300 PLATE, REEL 2
5 1 1E6B30-13350 RETAINER, PLATE 2
6 1 26014-080202 BOLT, M8X 20 4
7 1 26014-080602 BOLT, M8X 60 10
8 1 26717-080002 NUT, M8 4

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.12

Fig.12. BAR , TINE S (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
From left view 2 1 1 1E6B30-13060 TINE (6A5) @06 66

ERLURS 2 1 1E6B30-13450 BAR, TINE SA 3
3 1 1E6B30-13520 BAR, TINE SB 2
4 1 1E6B30-13480 COVER, TINE SA 3
5 1 1E6B30-13540 COVER, TINE SB 2
6 1 26014-080202 BOLT, M8X 20 65

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.13

Fig.13. SLIDER , REEL (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B30-13550 SLIDER, REEL R 1
2 1 1E6B30-13600 SLIDER, REEL L 1
3 1 1E6B30-13610 COVER, REEL SHAFT 1
3-1 1 1E6B30-13611 COVER, REEL SHAFT 1 N
(A=F000132)
4 1 1E6B30-13620 BRACKET, REEL L 2
5 1 1E6B30-13630 BRACKET, REEL R 2
6 1 1E6B30-13641 DISK, A 1
7 1 1E6B30-13680 BASE, DISK FULCRUM A 1
8 1 1E6B30-13701 PLATE, ADJUST TINE 1
9 1 1E6B30-13711 ROLLER, DISK 3
10 1 1E9060-51720 PLATE, 15X40X6 1
11 1 22137-120000 WASHER, 12 3
12 1 22217-140000 WASHER, SPRING 14 1
13 1 22272-000100 RING, E-10 3
14 1 22372-080000 PIN, SNAP 8 2
15 1 22487-080700 PIN, H 8X 70 2
16 1 26014-080202 BOLT, M8X 20 4
17 1 26156-140352 BOLT, M14X 35 PLATED 1
18 1 22157-080000 WASHER, 8 2
19 1 26013-080202 BOLT, M8X 20 2
20 1 22157-080000 WASHER, 8 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

OCNP6-M00130 Fig.14

Fig.14. ARM , LIFTING S (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 1E6B30-13801 ARM, LIFTING S 1
2 1 1E6B30-13951 BRACKET, COVER C 1
3 1 26014-080552 BOLT, M8X 55 2

4 1 26717-080002 NUT, M8 2

Yes

N:Old *ies

New, O:OIdL‘L»New, R:Oldé» New, S:OIdN‘—_voNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
No

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.15

Fig.15. COUNTER , REEL S (y=wTovIoQ o
©)= (F)=
No. Lev. Parts No. Description Qty |
i A B © O E ¢

12 1 1 1E6B30-14001 SPROCKET, COUNTER 1
2 1 1E6B30-14050 SPROCKET, 15T 1
3 1 1E6B30-14061 BUSH, TENSION 1
4 1 1E6B30-14070 FULCRUM, COUNTER 1
5 1 1E6B30-14103 CHAIN, 104L 1
6 2 1E6B30-14110 LINK,OFFSET 40 2
7 1 22137-100000 WASHER, 10 1
8 1 22217-100000 WASHER, SPRING 10 1
9 1 22242-000200 RING, 20 1
10 1 22252-000350 RING, 35 1
11 1 22252-000421 CIRCLIP 42 2
12 1 24104-060044 BEARING, BALL 6004UU 2
13 1 24104-062024 BEARING, BALL 6202UU 1
14 1 26116-100452 BOLT, M10X 45 PLATED 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.16

Fig.16. DRIVE , REEL (y=wTovIoQ o
©)= (F)=
No. Lev. Parts No. Description Qty |
17 A B © ©® E ¢
1 1 1E6B30-14050 SPROCKET, 15T 2
2 1 1E6B30-14200 DRIVER, REEL 1
3 1 1E6B30-14240 GUIDE, SPROCKET A 1
4 1 1E6B30-14250 ARM, REEL TENSION 1
5 1 1E6B30-14280 SHAFT, FULCRUM A 1
6 1 1E6B30-14290 SPRING, TENSION 1
7 1 1E6B30-14300 CHAIN, 198L 1
8 1 1E6B30-14311 ROD, TENSION 1
9 1 22137-200000 WASHER, 20 2
10 1 22242-000150 RING, 15 2
11 1 22242-000200 RING, 20 2
12 1 22252-000350 RING, 35 2
13 1 22372-100000 PIN, SNAP 10 1
14 1  22487-100350 PIN 10X 35 1
15 1 24104-062024 BEARING, BALL 6202UU 2
16 1  24550-020250 BUSH, 20X25 2
17 1 26014-080502 BOLT, M8X 50 3
18 1 26717-080002 NUT, M8 3
19 1 1E6B30-14230 GUIDE, SPROCKET 1
20 1 22137-160000 WASHER, 16 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.17

Fig.17. FRAME , REAP S (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R

A ® € O E ©

1E6B30-15008 FRAME ASSY, REAP S
1E6B30-15041  GUIDE, LIFTING A
1E6B30-16801  BUSH, LIFTING

1E9265-84300  CLIP, BAND
26014-080202 BOLT, M8X 20

aObhwNER
N =
0w oo s

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.18

Fig.18. REAPING EDGE , S (-AwrovioQ o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E6B30-17002 REAPING EDGE ASSY, S 1
2 2 1E6B30-17011 REAPING EDGE ASSY, S 1
3 3 1E6B30-17021 BAR, KNIFE S 1
4 3 1E6B30-17030 GUIDE, L 1
5 3 1E6B30-17041 HEAD, KNIFE 1
6 3 1E6B30-17070 REAPING EDGE 19
7 3 22641-500160 RIVET, 5.0X16 40
8 3 1S7596-17071  REAPING EDGE, N 8
9 3 1S7596-17080  BOLT, M6X16 11T 8
10 3 1E6B30-17290 BOLT, M6X20 11T 8
11 3 22217-060000  WASHER, SPRING 6 16
12 2 1E6B30-17100 BACKING EDGE, A 14
13 2 1E6B30-17110  CLIP, KNIFE 3
14 2 1E6B30-17120 PLATE, FRICTION R 6
15 2 1E6B30-17130 PLATE, 55X20X4 1
16 2 1E6B30-17140 BACKING EDGE, B 1
17 2 1E6B30-17150 BACKING EDGE, C 1
18 2 1E6B30-17200 BASE, BACKING EDGE S 1
19 2 22217-100000  WASHER, SPRING 10 28
20 2 26013-080252 BOLT, M8X 25 2
21 2 26487-100353 BOLT, M10X35 24
22 2 26717-100002 NUT, M10 28
23 2 1E6B30-17170  PLATE,RETAINER 2
24 2 26487-100403 BOLT, M10X40 4
25 1 26013-100252 BOLT, M10X 25 9

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.19
Fig.19. DRIVE ,REAP EDGE G rovea o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1E6B30-12200 CASE, BEARING

2 1E6B30-17870  BOLT, REAMER 15X59
3 1E6B30-17800 ROD-END, M14

4 1E6B30-17890  SLEEVE, 20X15X9

5 1E6B30-17301  SHAFT, EDGE DRIVE
6 1E6B30-17400  SHAFT, ECCENTRIC
7 1E6B30-17861  PLATE, CONNECT

8 1E6B30-17550  YOKE, INNER

9 1E6B30-17850 ARM, CD

10 22217-120000  WASHER, SPRING 12
11 22242-000400 RING, 40

12 22252-000421 CIRCLIP 42

=
w

22252-000401 RING, 40
22252-000621 RING, 62
22252-000801 CIRCLIP 80-H

5N
N

Tloc26) 2321 1415

=
(2]

22551-070500 KEY, 7X 50
24104-062034 BEARING, BALL 6203UU
24104-062064 BEARING, BALL 6206UU

2o
o ~

=
o

24104-062084 BEARING, BALL 6208UU
24104-063024 BEARING, BALL 6302UU
26013-100252 BOLT, M10X 25

N
o

N
[y

N
N

26116-120602 BOLT, M12X 60 PLATED
26717-120002 NUT, M12
26737-140002 NUT, M14

N
w

N
~

N
(&)

22217-140000  WASHER, SPRING 14
22217-140000  WASHER, SPRING 14
26717-140002 NUT, M14

NN
~N O

N
3

PlrrirPRrRrRrRPRrERrRPRrRRrPRrERrPRPRPrPRrIRPRERrRPRERIPRR

BINNRNRRONMNNRPNMNRNRNBERRRPRNRPRARNR

N
[ee]

24430-204206 SEAL, OIL VC204206

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.20

Fig.20. DIVIDER (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B30-18003 BRACKET, DIVIDER L 1
2 1 1E6B30-18201 BRACKET, DIVIDER R 1
3 1 1E6B30-18400 DIVIDER, L 1
4 1 1E6B30-18600 DIVIDER, R 1
5 1 22137-080000 WASHER, 8 10
6 1 22137-100000 WASHER, 10 4
7 1 22217-080000 WASHER, SPRING 8 10
8 1 22217-100000 WASHER, SPRING 10 4
9 1 26014-100202 BOLT, M10X 20 8
10 1 26487-080202 BOLT, M8X20 10
11 1 26487-100253 BOLT, M10X25 4
12 1 26717-080002 NUT, M8 10
13 1 26717-100002 NUT, M10 4

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.21

Fig.21. COVER , REEL (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1E6B30-19300 COVER, REEL 1
2 1 1E6B30-19400 STAY, DRIVE COVER A 1
3 1 1E6B30-19420 COVER, DRIVE PF 1
4 1 26014-080162 BOLT, M8X 16 4
5 1 26014-080202 BOLT, M8X 20 5

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.22

Fig.22. COVER ,SIDE PF R (y=wTovIoQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
g A (B (€ O € @
1 1 1E6B30-19701 COVER, PF SIDE R 1
4 % ® .
? g & 3 2 1 1E6B30-19851 GUIDE, PF 1
3 AN S 3 1 22157-080000 WASHER, 8 4
4 1 26013-080162 BOLT, M8X 16 4
5 1 26014-100252 BOLT, M10X 25 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.23

Fig.23. DRIVE , RAKE-IN (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B30-21000 SPROCKET, PFA 1
2 1 1E6B30-21200 PLATE, TENSION 1
3 1 1E6B30-36560 COLLAR, (16.5X45X8 1
4 1 22157-100000 WASHER, 10 2
5 1 22217-100000 WASHER, SPRING 10 2 A
(A=F000132)
6 1 22551-070350 KEY, 7X 35 1
7 1 1E6B30-21040 CHAIN, 50X81 1
8 1 26116-100252 BOLT, M10X 25 PLATED 2
8-1 1 26013-100252 BOLT, M10X 25 2 R
(A=F000132)
9 1 26737-160002 NUT, M16 1
10 1 26777-160002 NUT, LOCK M16 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.24

Fig.24. AUGER EQ;;AWW"DQ Egi
©)= (F=
No. Lew. Parts No. Description Qty |
5—% P A ® (© O B @

Part A 19 — 1 1 1E6B35-23003 AUGERASSY, S PF 1
ot 6 2 2 1E6B30-22001 AUGER, S PLATFORM 1
7 3 2 1E6B30-22280 COVER, CLEANING A 4
g 26 185 4 2 1E6B30-22310 COVER, CLEANING B 2
@ $ c@‘J’:—V’ é J 5 2 1E6B30-22351 BOLT, 6X16 44
AR 6 2 1E6B30-22400 GUIDE, FINGER 10
(TQW / 7 2 1E6B30-22410 FINGER 10
2419 8 2 1E6B30-22421 BEARING,FINGER 10
9 2 1E6B30-22502 SHAFT ASSY, ADJUST S 1
10 2 1E6B30-22530 DRIVER, FINGER 5
11 2 1E6B30-22541 SHAFT, FINGER INNER 1
12 2 1E6B30-22551  SHAFT, INNER 3
13 2 1E6B30-22561 SHAFT, FINGER INNER 1
14 2 1E6B30-22680 CASE, BB6205 3
15 2 1E6B30-22600 CONNECTOR 1
16 2 1E6B30-22611 BOLT, FINGERA 5
17 2 1E6B30-22621 BOLT, FINGER B 1
18 2 22137-060000 WASHER, 6 20
19 2 22217-060000 WASHER, SPRING 6 44
20 2 22217-120000 WASHER, SPRING 12 6
21 2 24104-062054  BEARING, BALL 6205UU 3
22 2 24550-020150  BUSH, 20X15 2
23 2 26013-080162  BOLT, M8X 16 6
24 2 26717-060002  NUT, M6 20
25 2 26717-120002  NUT, M12 6
26 2 26777-160002  NUT, LOCK M16 10

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.25

[
[ee]

26717-100002 NUT, M10

Fig.25. ADJUST (A)ZAWTOVIDQ ©=

(B)= (E)=

©)= (F)=

No. Lev. Parts No. Description Qty |
10 A B © O E ¢

1 1 1E6B30-22701 SHAFT, PFA 1
2 1 1E6B30-22720 STAY, PFA 1
3 1 1E6B30-22731 HANGER, AUGER L 1
4 1 1E6B30-22762 HANGER, AUGER R 1
5 1 1E6B30-22800 PLATE, PFAPROTECT 2
6 1 22252-000721 RING, 72 2
7 1 24104-063064 BEARING, BALL 6306UU 1
8 1 26014-100302 BOLT, M10X 30 2
9 1 26013-100252 BOLT, M10X 25 4
10 1 26013-100252 BOLT, M10X 25 4
11 1 26013-120302 BOLT, M12X 30 4
12 1 26013-120302 BOLT, M12X 30 4
13 1 1E6B30-22850 BASE, ADJUST B 1
14 1 26116-100654 BOLT, M10X 65 PLATED 1
15 1 26717-100002 NUT, M10 1
16 1 26116-100654 BOLT, M10X 65 PLATED 1
17 1 26116-100654 BOLT, M10X 65 PLATED 1
1 2
1 2

=
o

26717-100002 NUT, M10

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.26
(A)=AW70V,IDQ (D)=

Fig.26. GUIDE , CROP - -
©= =

No. Lev. Parts No. Description Qty I R
A B () O (E) R

1E6B30-22900  GUIDE, CROP
22137-060000  WASHER, 6
22217-060000  WASHER, SPRING 6
26717-060002 NUT, M6

Alw N R
TS
oo oN

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




OCNP6-M00130

Fig.27. DRIVE ,FH 1

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.27
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B30-26011 COVER, FH SHAFT A 1
2 1 1E6B30-26040 COLLAR, 32X42X24.3 1
3 1 1E6B30-26102 SHAFT, FH CONVEYER 1
4 1 1E6B30-26152 SPROCKET, 28T 2
5 1 1E6B30-26160 BOLT,M10 2
6 1 22242-000300 RING, 30 1
7 1 22252-000621 RING, 62 1
8 1 22551-070300 KEY, 7X 30 2
9 1 22693-320961 RIVET, 3.2X 9.6 3
10 1 24104-062064 BEARING, BALL 6206UU 2
11 1 26757-100002 NUT, LOCK M10 2
12 1 1E6B30-26000 COVER,FH SHAFT B 1
13 1 1E6B30-26170 COLLAR, FH SHAFT L 1
14 1 1E6B30-26180 COLLAR, FH SHAFTR 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.28

Fig.28. DRIVE , FH 2 (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B30-26230 BUSH, TENSION 17 2
2 1 1E6B30-26240 BOLT, ADJUSTING 1
3 1 1E6B30-26280 PLATE, ADJUSTING 1
4 1 1E6B30-36530 SPROCKET, 13 TENSION 2
5 1 1E6B30-36560 COLLAR, (16.5X45X8 1
6 1 1E6B30-36570 SPROCKET, 21T 1
7 1 22217-120000 WASHER, SPRING 12 2
8 1 22252-000401 RING, 40 2
9 1 22551-070250 KEY, 7X 25 1
10 1 24104-062034 BEARING, BALL 6203UU 2
11 1 25210-501240 CHAIN, 50 X 124 1
12 1 26116-120702 BOLT, M12X 70 PLATED 2
13 1 26717-100002 NUT, M10 2
14 1 26737-160002 NUT, M16 1
15 1 26777-160002 NUT, LOCK M16 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.29

Fig.29. COVER , CHAIN FH (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B30-26502 COVER, CHAIN FH 1
2 1 26014-080162 BOLT, M8X 16 4
2 —@

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.30

Fig.30. DRUM |, FH (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B30-27101 DRUM, FH 1
2 1 1E6B30-27130 FLANGE, FH DRUM 2
3 1 1E6B30-27201 FLANGE, FH DRUM 2
4 1 1E6B30-27300 SHAFT, FH DRUM 1
5 1 1E6B30-27350 BOLT, FH TENSION 2
6 1 1E6B30-27380 FLANGE 2
7 1  1E8559-75030 SPACER 5 2
8 1 22137-080000 WASHER, 8 2
9 1 22252-000521 RING, 52 2
10 1 24104-062054 BEARING, BALL 6205UU 2
11 1 26013-100252 BOLT, M10X 25 8
12 1 26014-080202 BOLT, M8X 20 2
13 1 26014-080252 BOLT, M8X 25 8
14 1 26717-080002 NUT, M8 4

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.31

Fig.31. CHAIN , CONVEYER (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B30-27600 CHAIN, FEEDER 59L 2
2 2 1E6B30-27610 PLATE, JOINT LINK 2
3 2 1E6B30-27620 CLIP, JOINT 2
4 2 1E6B30-27630 JOINT 2
5 2 1E6B30-27640 LINK, OFF-SET 2
6 2 22417-200100 COTTER PIN 2.0X10 2
7 1 1E6B30-27650 SLAT, FEEDER 10
8 1 26116-080162 BOLT, M8X 16 PLATED 40
9 1 26346-080002 NUT, M8 40
4
|

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.32

Fig.32. METAL , FH SHEET (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R

A ® € O E ©

1E6B30-27700  SHEET, METAL RUBBER
1E6B30-27710  PLATE, SHEET METAL
22137-080000 WASHER, 8

22217-080000 WASHER, SPRING 8
26717-080002 NUT, M8

aObhwNER
N =
A DA|IDRE

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 OCNP6-M00130 Fig.33
Fig.33. FEEDER , HOUSE (y-AnTOvIDQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1E6B30-28003 HOUSE, FEEDER
1E6B30-28700 COVER, FH UPPER
22217-160000  WASHER, SPRING 16

26014-080162 BOLT, M8X 16
26156-160352 BOLT, M16X 35 PLATED
1E6B30-28570  SCRAPER, FH

22157-080000  WASHER, 8
22217-080000  WASHER, SPRING 8
26717-080002 NUT, M8

© oo N[O AwN R
I e P N =
AR ANNMNNMNONNPR

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.34

Fig.34. FITTING , FH (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B30-26702 LEVER ASSY, SWITCH 1
2 1 1E6B30-26742 FULCRUM, SWITCH 1

2-1 1 1E6B30-26743 FULCRUM, SWITCH 1 N

(A=F000132)

3 1 1E6B30-26821 ROD, SWITCH 1
4 1 1E6B30-26841 ARM ASSY, SWITCH B 1
5 1 1E6B30-26610 ARMASSY, SWITCHA 1
6 1 1E6B30-26901 GEAR, BEVEL 19 1
7 1 1E6B30-26911 GEAR, BEVEL 17 1
8 1 1E6B30-26923 SHAFT, INPUT 1
9 1 1E6B30-26951 CLUTCH, SLIDE 1
10 1 1E6B30-28901 HOLDER, FH 1
11 1 1E6B30-28911 HOLDER, FH L 1
12 1 1E6B30-28931 HOLDER ASSY, BEARING 1
13 1 22137-080000 WASHER, 8 2
14 1 22217-160000 WASHER, SPRING 16 8
15 1 22252-000801 CIRCLIP 80-H 1
16 1 22351-050032 PIN, SPRING 5.0X32 1
17 1 22417-200160 PIN, COTTER 2.0X16 2
18 1 24104-060084 BEARING, BALL 6008UU 1
19 1 24104-062074 BEARING, BALL 6207UU 1
20 1 24104-062084 BEARING, BALL 6208UU 2
21 1 26014-080202 BOLT, M8X 20 2
22 1 26014-080202 BOLT, M8X 20 4
23 1 26156-160452 BOLT, M16X 45 PLATED 8
24 1 1E6B30-26652 SHIFTER ASSY, CHANGE 1
25 1 1E6B30-26680 FORK, SHIFT 1
26 1 1E6B30-26690 SHAFT, 15X98 1
27 1 1E6B30-26960 BUSH, CLUTCH FORK 1
28 1 1E6B00-62350 STOPPER, TENS.SHAFT 1
29 1 22351-030320 SPRING PIN 3X32 1
30 1 22351-030032 PIN, SPRING 3.0X32 1
31 1 22351-050032 PIN, SPRING 5.0X32 1
32 1  24550-018200 BUSH, 18X20 1
33 1 26014-060162 BOLT, M6X 16 2
34 1 24311-000140 O-RING, 1AP14.0 1
1 2

24550-070300 BUSH, 70X30

cgxs-—--=-

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.35

Fig.35. PIPE , PF (=Aw70%I0Q o

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 1E6B30-29100 FULCRUM, CYLINDER R 1
2 1 1E6B30-29150 FULCRUM, CYLINDER L 1
3 1 1E6B30-29200 CYLINDER,REEL LIFT L 1
4 2 1E6B30-29210 BRACKET,ROD L 1
5 2 1E6B30-29220 CYLINDER 1
6 2 1E6B30-29250 ROD,CYLINDER L 1
7 2 1E6B30-29280 ROD-SEAL, 18 1
8 2 1E6B30-29300 SCRAPER, 18 1
9 2 1E6B30-29310 ADJUSTER 1
10 2 24311-000180 O-RING, 1AP18.0 1
11 2 24311-000360 O-RING, 1AP36.0 1
12 2 26777-160002 NUT, LOCK M16 1
13 1 1E6B30-29400 CYLINDER,REELLIFTR 1
14 2 1E6B30-29220 CYLINDER 1
15 2 1E6B30-29310 ADJUSTER 1
16 2 1E6B30-29410 ROD,CYLINDERR 1
17 2 1E6B30-29420 BRACKET,ROD R 1
18 2 1E6B30-29430 ROD-SEAL, 22.4 1
19 2 1E6B30-29440 SCRAPER, 22.4 1
20 2 24311-000224 O-RING, 1AP22.4 1
21 2 24311-000360 O-RING, 1AP36.0 1
22 2 26777-160002 NUT, LOCK M16 1
23 1 1E6B30-29530 HOSE, HYD.04-1630 1
24 1 1E6B30-29540 HOSE, HYD.04-1300 1
25 1 1E6B30-29650  PIN, 14X55 2
26 1 23391-020000  JOINT, RGI-1/4 3
27 1 1E6B30-29680 CONNECTOR, RC1/4 1
28 1 22137-160000  WASHER, 16 2
29 1 22217-100000  WASHER, SPRING 10 6
30 1 22417-320320 PIN, COTTER 3.2X32 4
31 1 22417-400320 PIN, COTTER 4.0X32 2
32 1 23393-020000  JOINT, 90RGI-1/4 1
33 1 26717-100002 NUT, M10 6
34 1 1E8559-66750 RUBBER 19 1
35 1 1E8559-84960 CABLE BAND 250 1
36 1 23394-020000  JOINT, 45RGI-1/4 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.36. FRAME , THRESH

Fig. 108

OCNP6-M00130 Fig.36

(A)=AWT0V,IDQ (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 1E6B30-26600 MOLD, 100 4
2 1 1E6B30-31004 FRAME, THRESH 1
3 2 1E6B30-39200 FRAME, HORIZONTAL 1
4 2 1E6B30-44100 PLATE, WIND GUIDE 1
5 2 26014-080162 BOLT, M8X 16 12
6 2 26014-080202 BOLT, M8X 20 1
7 2 26014-100252 BOLT, M10X 25 6
8 1 22137-140000 WASHER, 14 7
9 1 22217-140000 WASHER, SPRING 14 7
10 1 26014-120302 BOLT, M12X 30 6
11 1 26156-140302 BOLT, M14X 30 PLATED 7
12 1 1E6B30-31360 PLATE, 30X50 2
13 1 1E6B30-32640 COVER, CLEANING 2
14 1 1E6B30-33651 PLATE, PLUG 1
15 1 22137-080000 WASHER, 8 4
16 1 22217-080000 WASHER, SPRING 8 4
17 1 26717-080002 NUT, M8 4
18 1 26014-080162 BOLT, M8X 16 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.37

Fig.37. COVER , CLEANING (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
° 1 1 1E6B30-31410 COVER, CLEANING A 1
2 1 1E6B30-31420 COVER, CLEANING B 2
° 3 1 22137-080000 WASHER, 8 1
4 1 22217-080000 WASHER, SPRING 8 1
5 1 26014-080162 BOLT, M8X 16 7
{ 6 1 26717-080002 NUT, M8 1
D L\
o
s K
© °
o
Uz
5

o L
Q
2
Fig. 36

ol

N
~N— @
w

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.38. PLATE , INLET

Fig. 36 \

Lev. Parts No.

(A=AW70V,IDQ
(B)=
©)=

Description

OCNP6-M00130 Fig.38

)=
©®=
=

1 1E6B30-32002
1 1E6B30-32003
(A=F000105)

PLATE, INLET
PLATE, INLET

1 1E6B30-32080
1 1E6B30-33800
(A=F000105)

COVER,INLET BOTTOM
COVER, INLET BOTTOM

1 1E6B30-32240

1 1E6B30-33750
(A=F000105)

COVER,INLET UPPER
COVER, INLET UPPER

Qty |

© ® B ¢
N
N
N

1 1E6B30-32260 SEAL,UPPER

1 1E6B30-32270 RETAINER.SEAL UPPER
1 22137-080000  WASHER, 8

1 22137-080000  WASHER, 8

1 22217-080000  WASHER, SPRING 8
1 22217-080000  WASHER, SPRING 8
1 26014-080202 BOLT, M8X 20

1 26014-080202 BOLT, M8X 20

1 26717-080002 NUT, M8

1 26717-080002 NUT, M8

1 1E6B30-32030 SEAL,5X10X560

Yes

N:Old *ies

Yes'

New, Q:0ld €25 New, R:0ld =5

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.39

Fig.39. PLATE , FEED (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1E6B30-32102 PLATE, FEED L 1
2 1 1E6B30-32152 PLATE, FEED R 1
3 1 1E6B30-32250 SEAL,INLET 1
4 1 26014-080202 BOLT, M8X 20 9
5 1 26014-080202 BOLT, M8X 20 10

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.40

Fig.40. FRAME , REAR (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1E6B30-32280 FRAME,UPPER REAR 1
2 1 26014-080202 BOLT, M8X 20 1
3 1 26014-100252 BOLT, M10X 25 10

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP6-M00130 OCNP6-M00130 Fig.41
Fig.41. COVER , ROTOR (-AwrovioQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

10 _? 1 1 1E6B30-33510 SEAL,ROTOR COVERA 2
2 1 1E6B30-33520 SEAL,ROTOR COVER B 2
8— 8— 3 1 1E6B35-33601 COVER ASSY,ROTOR 1
= 7 4 2 1E6B35-33000 COVER,ROTOR 1
\l N 5 2 1E6B35-33110 SUPPORT,ROTOR COVER 1
' 6 2 1E6B35-33130 PLATE, SCAVEGING A 1
-0 ! 7 2 1E6B35-33170 PLATE,SCAVEING C 7
S 8 2 26014-080202  BOLT, M8X 20 25
Y/ NG . 4 8 9 2 26717-080002  NUT, M8 1
9 i i 10 1  26014-100202  BOLT, M10X 20 8
; 10-1 1 26014-100252  BOLT, M10X 25 8 R
]
]

8 (A=F000132)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




OCNP6-M00130 OCNP6-M00130 Fig.42

Fig.42. FRAME , CONNECT (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1E6B30-33930 GUTTER, STRAW DIS 1
2 1 26014-080202 BOLT, M8X 20 4

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.43

Fig.43. COVER , SIDE (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B30-34141 COVER, FH DRIVE 1
2 1 1E6B30-34230 COVER, SIDE UPPER 1
3 1 1E6B30-34272 COVER,SIDE FRONT 1
4 1 1E6B30-34342 COVER,SIDE REAR 1
5 1 1E6B30-34650 COVER, PULLEY 1
6 1 1E6B30-34700 BRACKET,SIDE COVER 1
7 1 1E6B30-34730 STAY,SIDE COVER 1
8 1 1E6B30-34902 FRAME,COVER STAY 1
9 1 1E8559-36550 HANDLE, LOCK 2
10 1 1E8080-76552 HANDLE, LOCK B 4
11 1 22217-080000 WASHER, SPRING 8 4
12 1 26014-080162 BOLT, M8X 16 5
13 1 26014-080162 BOLT, M8X 16 2
14 1 26014-080202 BOLT, M8X 20 2
15 1 26717-080002 NUT, M8 4
16 1 1E6B30-34170 SPONGE,5X26X40 1
17 1 1E6B30-34240 STAY, COVER 1
18 1 1E6B30-35140 PLATE, SIDE COVER 1
19 1 26014-060122 BOLT, M6X 12 5

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 Fig.44

0CNP6-M00130
Fig.44. COVER , FRONT (-Aw7ovIDQ o-
©)= (F)=
No. Lewv. Parts No. Description 'ty I R
A B € ©O E ¢

A
1E6B30-34200 COVER,FRONT 1
22157-080000  WASHER, 8 6
26013-080252 BOLT, M8X 25 6
1E8559-81240  CLAMP 30 1

Alw N R
TS

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.45

Fig.45. COVER , REAR (-AwrovioQ o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1E6B30-34401 COVER, REAR LOWER
1E6B30-34450 COVER,REAR UPPER
22137-080000 WASHER, 8

22217-080000 WASHER, SPRING 8
26014-080202 BOLT, M8X 20
26014-080202 BOLT, M8X 20

26014-100202 BOLT, M10X 20
26717-080002 NUT, M8

o N oA N R
L T = W SN [N
N WA NN R R

/

Y27v/4

AN\ \//

SZA

VAR5

A QN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 OCNP6-M00130 Fig.46
Fig.46. CASE , DRIVE (y-AnTOvIDQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E6B30-35000 CASE, DRIVE 1
2 1 1E6B30-35020 COVER, BEVEL CASE 1
3 1 1E6B30-35030 PACKING 1
4 1 1E6B30-35053  SHAFT, DRUM 1ST 1
5 1 1E6B30-35060 SHAFT, DRUM 2 1
6 1 1E6B30-35080 GEAR,BEVEL 17 1
7 1 1E6B30-35090 GEAR,BEVEL 27 1
8 1 1E6B30-35120 PLUG, OIL 1
9 1 1E6B30-35130 PACKING, PLUG 20 1
10 1 1E8450-35401  SLEEVE, SI 40X50X14 2
11 1 22242-000400 RING, 40 1
12 1 22252-000721 RING, 72 1
13 1 22252-000801 CIRCLIP 80-H 1
14 1 22252-000901 RING, 90 1
15 1  23490-200002 PLUG, 20 1
16 1 24104-062074 BEARING, BALL 6207UU 1
17 1 24104-062084 BEARING, BALL 6208UU 1
18 1 24104-063084 BEARING, BALL 6308UU 2
19 1 24423-506809 SEAL, OIL TC506809 1
20 1 24423-507212 SEAL, OIL TC507212 1
21 1 26013-100252 BOLT, M10X 25 2
22 1 26013-100252 BOLT, M10X 25 8
23 1 26013-120352 BOLT, M12X 35 4

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 OCNP6-M00130 Fig.47
Fig.47. BELT ,1TH 2ND (y-AnTOvIDQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

N
(2]

26737-120002 NUT, M12
26737-120002 NUT, M12

1 1 1E8559-12500  WASHER 12X28X4.5 1
2 1 1E8559-12500  WASHER 12X28X4.5 1
3 1 1E8559-22220  WASHER 8.5X28X3.2 2
4 1 1E8559-35290 COLLAR 9.5*22*4.5 1
5 1 1E6B30-35300 V-PULLEY, 236 C1 1
6 1 1E6B30-35310 ARM, TENSION 170 1
7 1 1E6B30-35350 ROLLER,TENSION 90 2
8 1 1E8559-35310-1 PULLEY 85C 1
9 1 1E6B30-35400 V-PULLEY, 186C-86B 1
10 1 1E6B30-35620 BOLT,TENSION 10X163 1
11 1 1E8559-63280  SPRING 25*176 1
12 1 22217-120000  WASHER, SPRING 12 1
13 1 22217-120000  WASHER, SPRING 12 1
14 1 22252-000350 RING, 35 1
15 1 22252-000471 RING, 47 2
16 1 22272-000150 RING, E-15 1
17 1 22551-050200 KEY, 5X 20 1
18 1 22551-050200 KEY, 5X 20 1
19 1 24104-062024 BEARING, BALL 6202UU 1
20 1 24104-063034 BEARING, BALL 6303UU 2
21 1 24550-020250 BUSH, 20X25 1
22 1 25124-010903 V BELT, SC109 H3 1
23 1 26013-080202 BOLT, M8X 20 2
24 1 26013-080202 BOLT, M8X 20 1
25 1 26717-100002 NUT, M10 2

1 1

1 1

N
~

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.48

Fig.48. BELT , SWING (y=AwTOvIDQ o
©)= (F)=
. No. Lew. Parts No. Description Qty |
5 Fie. 51 A (B (© O B @
1 1 1 1E8559-12500 WASHER 12X28X4.5 1
13 2 1 1E6B30-35410  V-PULLEY, 240 B1 1
3 1 1E6B30-35450 ARM, TENTION 167 1
4 1 1E6B30-35720 COLLAR, 17.2X22X5 1
5 1 1E6B30-35740 COLLAR, 17.2X22X20 1
6 1 1E6B30-35760 ROLLER, TENSION 60 1
1 7 1 1E6B30-35780 SPRING, 2.6X15X92 1
8 1 1E8559-35170 SCREW, TENSION 8X140 1
9 1 22217-120000 WASHER, SPRING 12 1
10 1 22242-000150 RING, 15 1
11 1 22252-000350 RING, 35 2
12 1 22551-050150  KEY, 5X 15 1
13 1  24104-060034  BEARING, BALL 6003UU 2
14 1 25123-004602  V-BELT, B46H 1
15 1 26717-080002  NUT, M8 2
16 1 26737-120002  NUT, M12 1
B )
i (Pl
0 .
16 &
‘ N /“Q
0
1~
\\\\
|~ 2
~\03>
=
11

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.49

Fig.49. BELT , ROTOR (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B30-35100 COLLAR, 21X64X10 2
2 1 1E6B30-35200 V-PULLEY, 170C-226C 1
3 1 1E6B30-35220 COLLAR, 36X45X56 1
4 1 1E6B30-35500 ARM, TENSION 240 1
5 1 1E6B30-35570  V-PULLEY, 323 C2 1
6 1 1E6B30-35580 SPRING, 30X230 1
7 1 1E6B30-35600 ROLLER,TENSION 90X58 1
8 1 1E6B30-35620 BOLT, TENSION 10X163 1
9 1 1E6B30-35640 COLLAR, 21.6X27.2X6 1
10 1 22217-160000 WASHER, SPRING 16 1
11 1 22217-200000 WASHER, SPRING 20 1
12 1 22252-000470 RING, 47 2
13 1 22272-000190 RING, E-19 1
14 1  22550-100350 KEY, 10 X 35 1
15 1  22550-120700 KEY, 12 X 70 1
16 1  24104-062044 BEARING, BALL 6204UU 2
17 1  24550-025300 BUSH, 25X30 2
18 1 25124-011104 V BELT, SC 111 H4 2
19 1 26717-100002 NUT, M10 2
20 1 26737-160002 NUT, M16 1
21 1 26737-200002 NUT, M20 1
22 1 26737-200002 NUT, M20 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.50

Fig.50. BELT ,FROTOR (-AwrovioQ o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E8559-22220  WASHER 8.5X28X3.2 1
2 1 1E8559-35161  PULLEY, TENSION 1
3 1 1E6B30-36001 V-PULLEY, 153 C1 1
4 1 1E6B30-36620  V-BELT, LC55-AG8 1
5 1 1E6B30-36031  V-PULLEY, 284 C1 1
6 1 1E6B30-36041  SPRING, 2.6X17X170 1
7 1 1E6B30-36050 ARM, TENSION 135 1
8 1 1E6B30-36102 RETAINER, K BELT UP. 1
9 1 1E6B30-36200 ROD, TENSION 1
10 1 1E6B30-36302 RETAINER,K BELT LOW. 1
11 1 1E8559-65650  SPRING 4.5*21.5*112 1
12 1 1E8559-65690 @ HOOKA 1
13 1 1E8559-65700 HOOKB 1
14 1 22137-120000  WASHER, 12 1
15 1 22242-001001 RING, 100 1
16 1 22252-000471 RING, 47 1
17 1 22417-250250 PIN, COTTER 2.5X25 1
18 1 22551-070500 KEY, 7X 50 1
19 1 24104-063034 BEARING, BALL 6303UU 1
20 1 26013-080202 BOLT, M8X 20 1
21 1 26014-080202 BOLT, M8X 20 4
22 1 26014-080202 BOLT, M8X 20 1
23 1 26717-120002 NUT, M12 1
24 1 26014-080252 BOLT, M8X 25 1

My

’
’

/ <
Fa\N

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.51

Fig.51. CHAIN , REAPING (eAwTOVI0Q o
(©)= (F)=
Fig. 36 No. Lev. Parts No. Description Qty |
19 A (B) () O (B ¢

8 1 1  1E8559-12500 WASHER 12X28X4.5 1
| 2 1 1E6B30-36501 BOLT, ADJUST 1
19 8 3 1 1E6B30-36590 SPROCKET, 12 TENSION 1
° 4 1 1E6B30-36553 COVER, CHAIN 1
2 5 1 1E6B30-36630 COLLAR, 16.5X55X8 1
° 6 1 1E6B30-36580 SPROCKET, 24T 1
7 1 1E6B30-36601 SPROCKET, 16T 1

7-1 1 1E6B30-36602 SPROCKET, 16T 1 S

(A=F000131)
8 1 1E6B30-36610 BUSH, TENSION 1
9 1  1E9060-51720 PLATE, 15X40X6 1
10 1 22217-120000 WASHER, SPRING 12 1
11 1 22217-140000 WASHER, SPRING 14 1
12 1 22252-000401 RING, 40 1
13 1 22551-070250 KEY, 7X 25 1
14 1 24104-062034 BEARING, BALL 6203UU 1
15 1 25210-600621 CHAIN, 60 X 62 1
16 1 26014-080162 BOLT, M8X 16 3
17 1 26116-120552 BOLT, M12X 55 PLATED 1
18 1 26156-140302 BOLT, M14X 30 PLATED 1
19 1 26717-100002 NUT, M10 2
20 1 26737-160002 NUT, M16 1
21 1 26777-160002 NUT, LOCK M16 1
22 1 1E6B30-36400 STAY, COVER 1
23 1 1E6B30-36450 COVER ASSY,CHAIN 1
24 1 1E8559-63130 SPRING 16*9.4*25 1
25 1 24190-120001 BALL, STEEL 3/8 1
26 1 26014-060122 BOLT, M6X 12 2
27 1 26014-080602 BOLT, M8X 60 2
28 1 26911-120122 SCREW, M12X12 1
Remarks Yes No Yes No
(1)No.7-1 & Fig.53 No.24-2 interchangeable by set. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OIdT”: New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 OCNP6-M00130 Fig.52
Fig.52. ROTOR , THRESH (y-AnTOvIDQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E6B30-38003 ROTORASSY 1
2 2 1E6B30-38010 SHAFT ASSY,ROTOR 1
3 2 1E6B30-38152 CONE ASSY,ROTOR 1
4 2 1E6B30-38220  PLATE,IMPELLERA 4
5 2 1E6B30-38230 PLATE,IMPELLER B 2
6 2 1E6B30-38270  NUT, M6 SQUARE 16
7 2 1E6B30-38281 BAR,ROTORA 3
8 2 1E6B30-38301 BAR,ROTORB 3
9 2 22137-060000  WASHER, 6 16
10 2 22217-060000  WASHER, SPRING 6 16
11 2 26014-100202 BOLT, M10X 20 24
12 2 26014-100252 BOLT, M10X 25 30
13 2 26450-060162 BOLT, M6X 16 16
14 2 26014-100302 BOLT, M10X 30 24
15 1 1E6B30-38260 BEARING ASSY,35 1
16 1 1E6B30-38400 PROTECTOR, FRONT 1
17 1 1E6B30-38470 PROTECTOR,REAR 1
18 1 1E6B30-38490 COVER, CLEANING REAR 1
19 1 22137-080000  WASHER, 8 3
20 1 22217-080000  WASHER, SPRING 8 3
21 1 22242-000551 RING, 55 1
22 1 26013-120402 BOLT, M12X 40 4
23 1 26014-080202 BOLT, M8X 20 4
24 1 26717-080002 NUT, M8 3
25 1 24104-062114 BEARING, BALL 6211UU 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




OCNP6-M00130 O0CNP6-M00130 Fig.53

Fig.53. ROTOR , FRONT (=AwTovID o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B30-38502 ROTOR, FRONT 1
1-1 1 1E6B30-38503 ROTOR, FRONT 1 S
(A=F000131)
2 1 1E6B30-38690 PLATE, PROTECTOR R 1
3 1 1E6B30-38700 COVER, FRONT ROTOR 1
4 1 1E6B30-38732 METAL, FRONT ROTOR 1
5 1 1E6B30-38790 HOLDER, BEARING 1
6 1 1E6B30-38830 SEAL,5X10X135 1
7 1 1E9060-51720 PLATE, 15X40X6 1
8 1 22137-080000 WASHER, 8 4
9 1 22217-080000 WASHER, SPRING 8 1
10 1 22217-080000 WASHER, SPRING 8 4
11 1 22217-140000 WASHER, SPRING 14 1
12 1 22252-000621 RING, 62 2
13 1 24104-062064 BEARING, BALL 6206UU 2
14 1 26014-080162 BOLT, M8X 16 7
15 1 26014-100202 BOLT, M10X 20 4
16 1 26014-100252 BOLT, M10X 25 4
17 1 26156-140302 BOLT, M14X 30 PLATED 1
18 1 26717-080002 NUT, M8 4
S 19 1 26717-080002 NUT, M8 1
A N 20 1 26014-080202 BOLT, M8X 20 1
21 1 1E6B30-38650 BLADE, FRONT ROTOR 4
22 1 22217-080000 WASHER, SPRING 8
23 1 26076-080202 BOLT, 8 X 20
5 23-1 1 1E8550-85760 BOLT, M8X20 N
’ . (A=F000261)
_ 24 1 1E6B30-38510 ROTOR,FRONT WP 1
0 &s‘ 24-1 1 1E6B30-38511 ROTOR,FRONT WP 1 N
| E,‘!I}‘\\d) N (A=F000261)
1\ Oy
’“"ﬁ 24-2 1 1E6B30-38512 ROTOR,FRONT WP 1 S
. (A=F000131)
‘E

6

2

Remarks
(1)Refer No.24 includes No.1,21,22 & 23.
(2)L=No.1: 116.9mm, No.1-1 : 141.9mm.

(3)No.24-2 & Fig.51 No.7-1 interchangeable by set. N:OId%‘TSNeW, Q:01d 225 New, R:0ld €25 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.54

Fig.54. CONCAVE (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1E6B30-39001 CONCAVE ASSY,14 4
2 1 26014-080202 BOLT, M8X 20 4

y/[/ 1
T
I
DT

Y M
S
S
L0

5 % z?//

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.55

Fig.55. BODY ,UPP. INNER (y=wTovIoQ o
©)= (F)=
No. Lev. Parts No. Description Qty I R
4 A B © O E ¢
1 1 1E6B30-39250 PLATE, GUIDE R 1
2 1 1E6B30-39260 PLATE, GUIDE R REAR 1
3 1 26014-080162 BOLT, M8X 16 2
1 4 1 26014-080162 BOLT, M8X 16 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.56

Fig.56. FRAME (OPEN (y=wTovIoQ o
©)= (F)=
. No. Lew. Parts No. Description Qty |
Fie. 36 R B © ©® B O
1 1 1E6B30-34501 COVER, OPEN 1
2 1  1E8559-35700 SPRING 2.3X17.3X74 1
3 1 1E6B30-39300 SUPPORT, FULCRUM 1
4 1 1E6B30-39350 ARM, LOCK 1
5 1 1E6B30-39430 SHAFT, OPEN LOCK 1
6 1 1E6B30-39480 ROD, OPEN LOCK 1
7 1 1E6B30-39503 FRAME, OPEN 1
8 1 1E6B30-39980 SEAL, 15X15X1465 1
9 1 1E6B30-39990 SEAL, 15X15X530 1
10 1 22217-080000 WASHER, SPRING 8 2
11 1 22272-000150 RING, E-15 1
12 1 26013-080202 BOLT, M8X 20 1
13 1 26014-080162 BOLT, M8X 16 7
14 1 26014-100202 BOLT, M10X 20 4
15 1 26717-080002 NUT, M8 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 OCNP6-M00130 Fig.57
Fig.57. SHAFT , SWING (y-AnTOvIDQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E6B30-42010 SHAFTA,SWING 1
2 1 1E6B30-42022  SHAFT,SWING L 1
3 1 1E6B30-42030 SHAFT,SWING R 1
4 1 1E8990-42150 BUSH, 12X17X19.5 2
5 1 1E8990-42170  BOLT, 12X45 11T 2
6 1 1E6B30-42240  METAL, SWING SHAFT L 1
7 1 1E6B30-42250 METAL, SWING SHAFT R 1
8 1 1E8990-42250  ARM, SWING REAR 2
9 1 22137-120000  WASHER, 12 2
10 1 22217-080000  WASHER, SPRING 8 3
11 1 22217-120000 WASHER, SPRING 12 1
12 1 22217-120000  WASHER, SPRING 12 2
13 1 22252-000401 RING, 40 1
14 1 22252-000471 RING, 47 4
15 1 22351-030040 PIN, SPRING 3.0X40 2
16 1 22351-050040 PIN, SPRING 5.0X40 2
17 1 22551-050250 KEY, 5X 25 2
18 1 24104-062034 BEARING, BALL 6203UU 2
19 1 24104-062044 BEARING, BALL 6204UU 2
20 1 24104-063034 BEARING, BALL 6303UU 1
21 1 24104-063034 BEARING, BALL 6303UU 2
22 1 26013-080202 BOLT, M8X 20 4
23 1 26116-080162 BOLT, M8X 16 PLATED 2
24 1 26717-080002 NUT, M8 2
25 1 26717-080002 NUT, M8 3
26 1 26737-120002 NUT, M12 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.58

Fig.58. ARM ,SWING REAR (y=wTovIoQ o
©)= (F)=
No. Lev. Parts No. Description Qty I R
4 A B © O E ¢

3 1 1 1E6B30-42051 GUIDE, FULCRUM R L 1
2 1 1E6B30-42101 GUIDE, FULCRUM R R 1
3 1 22217-080000 WASHER, SPRING 8 6
4 1 26717-080002 NUT, M8 6

Fig. 36

—

~._ Fig. 36

/a

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 Fig.59

0CNP6-M00130
Fig.59. ARM ,SWING FRONT (y=wTovIoQ o
©= ®=
No. Lev. Parts No. Description Qty I R
® R B © ©® B O
4 1 1 1E6B30-42132 GUIDE, FULCRUM F L 1
2 1 1E6B30-42172 GUIDE, FULCRUM F R 1
3 1 22137-080000 WASHER, 8 6
4 1 22217-080000 WASHER, SPRING 8 6
5 1 26717-080002 NUT, M8 6

-~

L

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 OCNP6-M00130 Fig.60
Fig.60. FRAME , SWING(1) (y-AnTOvIDQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E6B30-42404 SWING,ASSY 1
2 2 1E6B30-42502 FRAME,SWING 1
3 2 1E6B30-42730 SEAL, SIDEA 2
4 2 1E6B30-42740 RETAINER, SIDE A 2
5 2 1E6B30-42761  PLATE,LEAD L 1
6 2 1E6B30-42771  PLATE,LEAD 1
7 2 1E6B30-42780 SEAL, SORTING 1
8 2 1E6B30-42801 NET,19 1
9 2 1E6B30-42830 RETAINER,SOTER SEAL 1
10 2 1E6B30-42420 PLATE, GRAIN FLOW A 1
11 2 1E6B30-42881  SEAL, 1ST 1
12 2 1E6B30-42890 RETAINER,1ST SEAL 2
13 2 1E6B30-42901  SEAL, 2ND FRONT 1
14 2 1E6B30-42920 SEAL, 2ND 1
15 2 1E6B30-42930 RETAINER,2ND SEAL 1
16 2 1E6B30-42940 RETAINER,REAR SEAL B 1
17 2 1E6B30-42950 SEAL, REAR 1
18 2 1E6B30-42960 PLATE,SWING REAR 1
19 2 1E6B30-42911 RETAINER,REAR SEALA 1
20 2 1E6B30-43151 SIEVE, CHAFF B 1
21 2 22137-060000  WASHER, 6 14
22 2 22137-080000  WASHER, 8 12
23 2 22157-080000  WASHER, 8 4
24 2 22217-060000  WASHER, SPRING 6 14
25 2 22217-080000  WASHER, SPRING 8 19
26 2 24104-062014  BEARING, BALL 6201UU 2
27 2 26013-080162 BOLT, M8X 16 4
28 2 26014-080162 BOLT, M8X 16 19
29 2 26717-060002 NUT, M6 14
30 2 26717-080002 NUT, M8 11
31 2 26346-080002 NUT, M8 8
1 22 25 30,31 12 14 22 25 30,31 15
Remarks Yes No Yes No
(1)Ref.No.1 swing assy include Fig.No.60, Fig.No.61(Ref.No.2 to No.28). N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.61. FRAME , SWING(2)

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.61
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B30-42404 SWING,ASSY 1
2 2 1E6B30-42190 SHAFT,SWING REAR 2
3 2 1E6B30-42200 METAL, SWING REAR 2
4 2 1E6B30-42980 SEAL, SIDE B 2
5 2 1E6B30-42991 PLATE, SIDE B 2
6 2 1E6B30-43020 FIN,8X787 17
7 2 1E6B30-43031 BRACKET,FIN 34
8 2 1E6B30-43050 PLATE,FIN BRACKET 1
9 2 1E6B30-43060 PLATE,FIN BRACKET 1
10 2 1E6B30-43251 PLATE,CHAFF 1
11 2 1E6B30-43081 PLATE,FIN ADJUST 1
12 2 1E6B30-43101 FIN,FULCRUM 1
13 2 22217-080000 WASHER, SPRING 8 4
14 2 22242-000170 RING, 17 2
15 2  22695-401281 RIVET, 4.0X12.8 34
16 2 22695-400321 RIVET, 4.0X 3.2 6
17 2 24104-062034 BEARING, BALL 6203UU 2
18 2 26013-080162 BOLT, M8X 16 8
19 2 26014-080162 BOLT, M8X 16 2
20 2 26014-080162 BOLT, M8X 16 1
21 2  26014-080202 BOLT, M8X 20 6
22 2 26116-080304 BOLT, M8X 30 PLATED 2
23 2 26717-080002 NUT, M8 4
24 2 26757-080002 NUT, LOCK M8 2
25 2 1E6B30-43071 PLATE,CHAFF 1
26 2 22117-100000 WASHER, 10 6
27 2  22417-200150 PIN, COTTER 2.0X15 6
28 2 1E6B30-43220 BRACKET, FIN R 1
29 1 1E6B30-42750 SEAL, FRONT 1
30 1 1E6B30-42790 RETAINER,FRONT SEAL 1
31 1 26014-080162 BOLT, M8X 16 4

Remarks

(1)Ref.No.1 swing assy include Fig.No.60, Fig.No.61(Ref.No.2 to No.28).

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.62

Fig.62. SHUTTER ,WIN (y=Awrovi0 o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1 1E6B30-43711 SHUTTER, WINNOWER 2

2 1 22157-080000 WASHER, 8 2

3 1 26013-080162 BOLT, M8X 16 2

1
Fig. 36 . N
0 ™N
[Y
»® \
£ g
D [y 1PN
SIS <=
)
Q
K
1
Q
Q
N
[
N
N i Yes . No i Yes . No . . . g A
N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.63. FAN , WINNOWER

No. Lev. Parts No.

O0CNP6-M00130 Fig.63

(A)=AW70V,IDQ (D)=
(B)= (E)=
(©)= (F)=
Description |

Qty
A ® € O E ©

R

1E6B30-44251
1E6B30-44310
1E6B30-44350

FAN, WINNOWER
METAL, WINNOWER L
METAL, WINNOWER R

o U WNE

22252-000721
24104-062074
26013-100202

N N

RING, 72
BEARING, BALL 6207UU
BOLT, M10X 20

[ T N [N

Yes

N:Old *ies

New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 OCNP6-M00130 Fig.64
Fig.64. CONVEYER , 1ST (y-AnTOvIDQ o
(©)= (F)=

. . Lew Parts No. Description Qty |
Fie 65 A (B © ©® B @

P4
o

1E8559-35380  BOLT 6*16
1E6B30-45000 CONVEYER, 1ST
1E6B30-45080 BLADE, SUCCESSION

1E6B30-45090 METAL, 1STL
22217-060000 WASHER, SPRING 6
22252-000471 RING, 47

24104-062044 BEARING, BALL 6204UU
26013-080202 BOLT, M8X 20

o N oA N R
L T = W SN [N
WERRARNERE AN

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.65

Fig.65. CASE , GRAIN CON (-aw70v10Q o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 2 1E6B30-45101 CASE, BEVEL 1

2 1 1E6B30-45110 SEAL, METAL 1

3 1 1E6B30-45130 GEAR, BEVEL 17A 2

4 1 1E6B30-45191 COVER ASSY, CASE 1

5 1 1E6B30-45201 CASE, SUCCESSION 1

6 1 1E6B30-45301 PIPE, SUCCESSION 1

7 1 22137-080000 WASHER, 8 1

8 1 22217-080000 WASHER, SPRING 8 1

9 1 22242-000300 RING, 30 2

10 1 22252-000621 RING, 62 2

11 1 24104-062064 BEARING, BALL 6206UU 2

12 1 26014-080162 BOLT, M8X 16 9
12-1 1 26014-080162 BOLT, M8X 16 2 K

(A=F000132)

13 1 26014-080162 BOLT, M8X 16 2

14 1 26014-080202 BOLT, M8X 20 3

15 1 26014-080202 BOLT, M8X 20 6

16 1 26014-100202 BOLT, M10X 20 2

17 1 26717-080002 NUT, M8 1

18 1 1E6B35-45500 PIPE, GRAIN ELEVAT. 1

19 1 26014-080252 BOLT, M8X 25 7 W

(A=F000132)

Yes No Yes

N:Old <T»TNew, (J:OIdT>‘_S New, R:OIdT”: New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.66

Fig.66. CONVEYER ,GRAIN (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B30-45570 PLATE, PORT UPPER 1
2 1 1E6B30-45680 RETAINER,BEARING 40 1
3 1 22217-080000 WASHER, SPRING 8 3
4 1 24104-062034 BEARING, BALL 6203UU 1
5 1 26014-080202 BOLT, M8X 20 3
6 1 26717-080002 NUT, M8 3
7 1 1E6B31-45402 CONVEYOR,GRAIN ELEV. 1
8 1 1E6B35-45471 BLADE, GRAIN ELEVAT 2
9 1 1E8559-35380 BOLT 6*16 4
10 1 22217-060000 WASHER, SPRING 6 4

Fig. 65

O R R N e
/

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

(



OCNP6-M00130 O0CNP6-M00130 Fig.67

Fig.67. PKLATE , BOTTOM (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B30-45700 COVER, GUTTER 2
2 1 26014-080162 BOLT, M8X 16 4

A\Y

%
A

g/

2 2
2 o

78

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 Fig.68

0CNP6-M00130
Fig.68. CONVEYER , 2ND G rovea o
©)= =
) No. Lev. Parts No. Description Qty I R
Fig. 69 (A _(B) (C) (® () (A

1E6B30-45090 METAL, 1ST L
1E6B30-46000 CONVEYOR, 2ND
22252-000471 RING, 47

24104-062044 BEARING, BALL 6204UU
26013-080202 BOLT, M8X 20

aObhwNER
N =
WR(Rk PR

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.69

Fig.69. CASE , 2ND VERT. (-aw70v10Q o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 1E6B30-45101 CASE, BEVEL 1

2 1 1E6B30-45110 SEAL, METAL 1

3 1 1E6B30-45130 GEAR, BEVEL 17A 2

4 1 1E6B30-45191 COVER ASSY, CASE 1

5 1 1E6B30-45201 CASE, SUCCESSION 1

6 1 1E6B30-46403 PIPE, VERT. 2ND 1

7 1 1E6B30-46480 PIPE, 2ND VERT. B 1

8 1 22137-080000 WASHER, 8 2

9 1 22217-080000 WASHER, SPRING 8 2

10 1 22242-000300 RING, 30 2

11 1 22252-000621 RING, 62 2

12 1 24104-062064 BEARING, BALL 6206UU 2

13 1 26014-080162 BOLT, M8X 16 2

14 1 26014-080162 BOLT, M8X 16 4

15 1 26014-080162 BOLT, M8X 16 9
15-1 1 26014-080162 BOLT, M8X 16 2 K

(A=F000132)

16 1 26014-080202 BOLT, M8X 20 2

17 1 26014-080202 BOLT, M8X 20 4

18 1 26014-080202 BOLT, M8X 20 4

19 1 26717-080002 NUT, M8 2

20 1 26014-080252 BOLT, M8X 25 7 w

(A=F000132)

15 (20)

Yes No Yes

N:Old <T»TNew, (J:OIdT>‘_S New, R:OIdT”: New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.70

Fig.70. CONV. ,2ND VERT. (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1  1E8559-35380 BOLT 6*16 2
2 1 1E6B30-46502 CONVEYOR, 2ND VERT. 1
3 1 1E6B30-46571 BLADE,SPREAD 2ND 1
4 1 1E6B30-46581 PLATE,METAL 2ND 1
5 1 1E6B30-46600 METAL, 2ND UPPER 1
6 1 158557-61720 SENSOR 1
7 1 22217-060000 WASHER, SPRING 6 2
8 1 22217-060000 WASHER, SPRING 6 3
9 1 22217-080000 WASHER, SPRING 8 4
10 1  24104-060044 BEARING, BALL 6004UU 1
11 1 26014-060162 BOLT, M6X 16 1
12 1 26116-080252 BOLT, M8X 25 PLATED 1
13 1 26717-060002 NUT, M6 3
14 1 26717-080002 NUT, M8 1
15 1 26717-080002 NUT, M8 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.71

Fig.71. BELT ,RUNNIG DRV (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1  1E8559-24150 COLLAR 17X22X6.6 1
2 1  1E8559-29130 COLLAR, 10.5X28X4.5 1
3 1 1E9061-51010 V PULLEY, 133-B3 1
4 1 1E6B35-51020 V-BELT,LB57 AG8 3
5 1 1E6B30-51050 ARM, TENSION 120 1

5-1 1 1E6B30-51051 ARM, TENSION 120 1 N

(A=F000231)
6 1 1E6681-51082 PULLEY, TENSION 90
6-1 1 1E6B30-51040 ROLLER,100 1 N
(A=F000231)

7 1 1E6B30-51150 SPRING, 28X123 1
8 1 1E9060-51720 PLATE, 15X40X6 1
9 1 1E6B30-51800 SCREW, TENSION 10X185 1
10 1 1E6B00-63070 BOLT, M10 1
11 1 1E8559-73280 COLLAR 21*30*4 1
12 1 22217-100000 WASHER, SPRING 10 1
13 1 22217-140000 WASHER, SPRING 14 1
14 1 22217-160000 WASHER, SPRING 16 1
15 1 22252-000350 RING, 35 2
16 1 22252-000521 RING, 52 1
17 1 22551-070301 KEY 7X30 1
18 1 24104-060034 BEARING, BALL 6003UU 2
19 1 24104-063044 BEARING, BALL 6304UU 2
22 20 1 26717-100002 NUT, M10 1
21 1 26717-100002 NUT, M10 2
22 1 26737-140002 NUT, M14 1
23 1 26737-160002 NUT, M16 1

Fig. 108

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.72

Fig.72. BELT ,THRESH (=AwTovIDQ or

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 1E6B30-35100 COLLAR, 21X64X10 1
2 1 1E6681-51082-1 PULLEY, TENSION 90 1
To engine 28 g 3 1 1E6B30-51100  STAY,BELT RETAINER A 1
3 AV RI2N - » 4 1 1E6B30-51240 V-BELT,LB64 AG8 3
— N 5 1 1E6B30-51260 COLLAR,66.8 1
6 1 1E6B30-51280  V-PULLY,305 B3 1
7 1 1E6B30-51301 ARM,THRESH CLUTCH 1
8 1 1E6B30-51362 RETAINER,THRE.BELT U 1
9 1 1E6B30-51412 RETAINER,THRE.BELT L 1
10 1 1E9060-51481  COLLAR 8X12X10 2
11 1 1E9061-51490 RUBBER,SHOCK 30X75 2
12 1 1E6B30-51600 STAY,BELT RETAINER B 1
13 1 1E6B35-51901 RETAINER, BELT 1
14 1 1E8559-73280 COLLAR 21*30*4 1
15 1 1E6140-77890 RUBBER, EA-0004 1
16 1 22137-200000  WASHER, 20 1
17 1 22157-080000  WASHER, 8 3
18 1 22217-080000  WASHER, SPRING 8 2
19 1 22217-100000 WASHER, SPRING 10 2
20 1 22217-200000 WASHER, SPRING 20 1
21 1 22242-000200 RING, 20 1
22 1 22252-000521 RING, 52 1
23 1 22272-000150 RING, E-15 1
24 1 22551-100350 KEY, 10 X 35 1
25 1 24104-063044 BEARING, BALL 6304UU 2
26 1  24550-020150 BUSH, 20X15 2
27 1 26013-080302 BOLT, M8X 30 2
28 1 26014-080162 BOLT, M8X 16 2
29 1 26014-080162 BOLT, M8X 16 2
30 1 26014-080202 BOLT, M8X 20 2
31 1 26014-100202 BOLT, M10X 20 2
32 1 26116-101052 BOLT, M10X105 PLATED 2
33 1 26717-080002 NUT, M8 2
34 1 26737-200002 NUT, M20 1

S i

N,

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.73

Fig.73. MOUNT 2 (=AwTovID o
€)= (F)=
) No. Lev. Parts No. Description Qty I R
Fig 132 A (B (© ©® € @
1 1 1J5026-62650 REFLECTOR 2
2 1 22137-050000 WASHER, 5 2
3 1 22217-050000 WASHER, SPRING 5 2
4 1 26717-050002 NUT, M5 2

Yes

N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.74. PARKING BRAKE

(A=AW70V,IDQ
(B)=
©)=

OCNP6-M00130 Fig.74
)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1  1E8440-52013 BRAKE ASSY, PARKING 1

2 2 1EB8440-52020 COVER ASSY, BRAKE 1

3 2  1E8235-52050 LEVER ASSY, CAM 1

4 2 1E8235-52090 CAMSHAFT 1

5 2 1E6480-52141 SHOE, BRAKE 2

6 2 1E8235-52210 SPRING, 10X42 1

7 2 1E8050-52230 DRUM, BRAKE 1

8 2 1E9060-52280 PACKING, COVER 1

9 2 1E6192-53660 RETURN SPRING,MAIN 1

10 2  1E6650-54850 WASHER,LOCK 1

11 2 24341-000125 O-RING, 1AS12.5 2

12 2 26716-080002 NUT, M8 1

13 1 22242-000180 RING, 18 1

14 1 26013-080302 BOLT, M8X 30 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.75

Fig.75. BRAKE ,SIDE (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B00-52410 CASE,SIDE BRAKE 2
2 1 1E8510-52450 PLATE, PRESSURE 2
3 1 1E8130-52460 CIRCLIP, 98 2
4 1 1E8270-52481 PLATE, 90A 2.2 14
5 1 1E9060-52480 PLATE, PRESSURE B 2
6 1 1E6740-55210 PLATE 1.2,STEEL 14
7 1 24321-000950 O-RING, 1AG95.0 2
8 1 26013-080302 BOLT, M8X 30 10

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 Fig.76

(D)
(E)
(F)

OCNP6-M00130

AW70V,IDQ

(AY
(8)
(©)

Fig.76. HST ,30CC

Qty

A ® € O E ©

Description

Parts No.

Lev.

No

MT-30UD HST ASSY

SEAL KIT
JOINT,HST

168HM7-29001
168HM7-29910
1E6B30-53100
22217-120000
24341-000560
26014-120602
26116-121402

1
2
1

—

< -

WASHER, SPRING 12

—

< w0

O-RING, 1AS56.0
BOLT, M12X 60

<

1
1

©

™

BOLT, M12X140 PLATED

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

[
oo
C
©
<
o
>
Ed
<
x
W
[
[}
>
el
o
Qo
©
[
o0
=
©
<
o
g
[0}
g
£
— I
B
=3
£
5
<
o
o
k]
Q
N
<
e
<
a =
:
-
=2 te
M% e}
[} o
< O
§3 ]
- 3
=0 2
-Z
52 ot
(o ge
m O e}
o
N Q o
o © 3
ag :
NS =
i o8
Qg £l
—
~ M -]
© < o
z
- ()
=z
e
o
=z

i

AR —_—
RN R

A o= ToR
Yol




OCNP6-M00130 OCNP6-M00130 Fig.77

Fig.77. ARM , TRUNNION (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
3 A B () O (E) R

1 1  1E8530-42900 WASHER, 10.5X18X3 2
2 1 1E6B00-52800 ARM, TRUNNION 1
5 3 1 1E6B00-52840 BUSH, 10X20X24 1
4 1 22217-100000 WASHER, SPRING 10 1
5 1 26116-100602 BOLT, M10X 60 PLATED 1
6 1 26346-100002 NUT, M10 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 OCNP6-M00130 Fig.78
Fig.78. CASE ,MISSION (y-AnTOvIDQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E8559-11060 PIN, PARALLEL 8X28 2
2 1 198071-24350 PLATE, WINDOW 1
3 1 1A6260-24410 WINDOW, OIL CHECK 25 1
4 1 1E6B00-53060 BOLT, DRAIN W/MAGNET 1
5 1 1E6B00-53001 CASEL, MISSION 1
6 1 1E6B00-53050 CASE R, MISSION 1
7 1 1E9060-53080  PACKING,MISSION CASE 1
8 1 1E6B00-53090 PLATE,PARTITION 1
9 1 1E6B00-53350 BUSH, CLUTCH FORK 2
10 1 1E6B00-53360 COVER,OIL 35 1
11 1 1E6B30-53600 CASE,AXLEL 1
12 1 1E6B30-53650 CASE,AXLER 1
13 1 22217-100000  WASHER, SPRING 10 5
14 1 24311-000160 O-RING, 1AP16.0 1
15 1 24311-000210 O-RING, 1AP21.0 2
16 1 24321-000700 O-RING, 1AG70.0 2
17 1 24351-020280 O-RING 1A 2028 2
18 1 26013-080402 BOLT, M8X 40 1
19 1 26013-080552 BOLT, M8X 55 10
20 1 26013-120402 BOLT, M12X 40 12
21 1 26116-101052 BOLT, M10X105 PLATED 5
22 1 26476-060142 SCREW, TAPPING M6X14 2
23 1 26476-060142 SCREW, TAPPING M6X14 2

Machine No
H#ANo.
T/M No

Stamped
position

TR E

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.79
Fig.79. CASE ,INPUT oo o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E6B30-53150 CASE,MISSION INPUT 1
2 1 1E6B30-53171  JOINT,25X54 1
3 1 1E6B00-53180 PLATE, CONNECT 1
4 1 1E8560-53190  PACKING,INPUT CASE 1
5 1 1E6B30-53200 SHAFT,INPUT 1
6 1 1E6B30-53180 RING, 23 1
7 1 22252-000721 RING, 72 1
8 1 24104-062054 BEARING, BALL 6205UU 1
9 1 24104-063064 BEARING, BALL 6306UU 1
10 1 26013-100252 BOLT, M10X 25 2
11 1 26013-100302 BOLT, M10X 30 4

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.80

Fig.80. SHAFT ,MAIN oo o
©)= (F)=
No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

1E6B30-53171  JOINT,25X54
1E6B30-54300 SHAFT,MAIN
1E9060-54310 GEAR, 22

1E8080-55240  BEARING
1E6B30-53180 RING, 23
1E9060-54330  BEARING, 6003SH2

N N
R R Rl e e

o U WNE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.81. SHAFT ,CHANGE

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.81
)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 1E6B30-54411  SHAFT,CHANGE 1
2 1 1E6B00-54420 GEAR,26 1
3 1 1E6B30-54430 GEAR,22-20 1
4 1 1E6B30-54440 GEARASSY,25 1
5 2 1E6B30-54450 GEAR,25 1
6 2 1C728C-54470 RING, SNAP 52 1
7 2 1E9060-54480 BEARING, 6205RNSH2 1
8 1 1E6B00-54440 CIRCLIP,31.7X2.3 1
9 1 1E6B00-54560 LINER, 25X38X1.6 1
10 1 1E9060-54490 BEARING, NJ205E 1
11 1 1E8080-55240 BEARING 1
12 1 27260-420002 PLUG, 42 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 Fig.82

(D)
(E)
(F)

AW70V,IDQ

(AY
(8)
(©)

Fig.82. SHAFT ,BRAKE

OCNP6-M00130

Qty
A ® € O E ©

Description

SHAFT ASSY,BRAKE
SEAL, OIL TC254208

BEARING

Parts No
1E6B30-54500
1E8080-55240
24423-254208

Lev.
1
1
1

No.

S M’% ER

e

s
AN\

‘ N < J
N & ////

N2 /,./
SN

e =
R OR
AR e

V)t
\

&

Fig. 78

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change




0CNP6-M00130 OCNP6-M00130 Fig.83
Fig.83. SHAFT ,SD.CLUTCH oo o

©)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1E6B30-55020  SHAFT,SIDE CLUTCH
1E6B30-55030 GEAR,SD.CLUTCH 54
1E6B30-55051 GEARASSY,SD.CLUTCH

1E6B00-55090 RING, 46.6
1E6B00-55110  LINER, 35.5X52X2
1E8560-55121  SPRING, SIDE CLUTCH

1E6B00-55140 RING 62 X 3.5
22242-000350 RING, 35
24101-063074 BEARING, BALL 6307

© oo N[O AwN R
I e P N =
NN NN ANR R E

¥ VEEN
W '/

)
%

J
QARSHCE

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.84. SHAFT ,RIDUCTION

OCNP6-M00130 Fig.84
(A)=AW70V,IDQ (D)=
(B)= (E)=
(€)= (F)=

No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1E6B30-55210 SHAFT,REDUCTION 1
2 1 1E6B30-55220 GEAR,REDUCTION 15X39 2
3 1  1E8450-55230 BEARING, NJ308E 2
4 1 1E6B30-55260 COLLAR,44X51X25.8 1
5 1 1E6B30-55270 COLLAR,44X60X1.6 2
6 1 1E8540-55380 WASHER, 40X60X2.3 2

Yes

N:Old *ies

New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.85

Fig.85. SHAFT AXLE (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1B1604-14840 SEAL, QLFY508014.5 2
2 1  1A6260-25230 BEARING, 6308R 2
3 1  1E8540-55380 WASHER, 40X60X2.3 2
4 1 1E6B30-55410 SHAFT,AXLE L 1
5 1 1E6B30-55420 SHAFT, AXLER 1
6 1 1E6B30-55430 GEAR,FINAL 32 2
7 1 1E6B00-55450 COLLAR,SEAL 40X50X21 2
8 1 1E6B00-55470 PIPE 40X50X21 2
9 1 22207-040320 RING, 40X3.2 2
10 1 22252-000801 CIRCLIP 80-H 2
11 1 24101-062084 BEARING, BALL 6208 2
12 1 24102-062084 BEARING, BALL 6208U 2
13 1  24341-000400 O-RING, 1AS40.0 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.86. RANGE SHIFT

(A=AW70V,IDQ
(B)=
©)=

OCNP6-M00130 Fig.86

)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢

1 1 1E8809-13010 SPRING, FORK 1

2 1 1E6B00-56110 SHAFT, CHANGE FORK 1

3 1 1E6B00-56120 FORK,SUBSPEED CHANGE 1

4 1 1E6B00-56130 SHIFTER ASSY,S-CHANG 1

5 1 1E6B00-56200 ARM ASSY,SUB-CHANGE 1

6 1 1E6B00-62350 STOPPER, TENS.SHAFT 1

7 1 22351-035032 PIN, SPRING 3.5X32 1

8 1 22351-060032 PIN, SPRING 6.0X32 1

9 1  24190-100002 BALL, STEEL 5/16 1

10 1 24311-000140 O-RING, 1AP14.0 1

11 1 26476-060142 SCREW, TAPPING M6X14 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.87. SIDE CLUTCH

6

OCNP6-M00130 Fig.87
(A)=AW70V,IDQ (D)=
(B)= (E)=
(€)= (F)=

No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1E6B00-56300 FORK, SIDE CLUTCH 2
2 1 1E8235-56310 PIN, PRESSURE 4
3 1 1E6B00-56320 PRESSURE PLATE,SLIDE 4
4 1 1E6B00-56400 LEVER ASSY,SC.CLTCH 2
5 1 22157-100000 WASHER, 10 2
6 1 22217-100000 WASHER, SPRING 10 2
7 1 26346-100002 NUT, M10 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»NeW, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.88

Fig.88. COLUMN ,FRONT (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C7020-06400 SWITCH ASSY, KEY 1
2 1 1E6B30-61000 COLUMN ASSY, FRONT 1
3 1 1E6B30-61301 PIPE,FRONT ASSIST 1
4 1 1E6B30-61360 PANEL,FRONT 1
5 1 1E6B30-61381 STAY,COLUMN REAR 1
6 1 1E8559-61970 MOLD 135 1
7 1 1E8665-81300 SWITCH, BUZZER STOP 1
8 1 1E6B35-82300 METER,COMBINATION 1
9 1  1K1140-82500 RELAY(ACM13211M01 1
4 10 1  1K1140-82500 RELAY(ACM13211M01 1
11 1  1K1140-82500 RELAY(ACM13211M01 1
12 1  1K1140-82500 RELAY(ACM13211M01 1
13 1 1E6B30-61400 SCREW, 5X12 4
14 1 1E6B30-61410 SCREW, 5X20 4
15 1 26014-080162 BOLT, M8X 16 6
16 1 26014-080162 BOLT, M8X 16 4
17 1 26014-080252 BOLT, M8X 25 4
18 1 26033-060162 SCREW, M6X16 1
19 1 1E6B30-61350 MOLDINGS, 300 2

Fig. 125

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP6-M00130 OCNP6-M00130 Fig.89
Fig.89. COLUMN , SIDE(1) (-AwrovioQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E6B30-61500 FRAME,SIDE COLUMN 1
2 1 1E6B30-61900 BRACKET,FULCRUM 1
3 1 1E6B30-61990 GUIDE,HARNESS 1
4 1 1E6B30-62000 PANEL,SIDE FRONT 1
5 1 1E6B30-62050 PANEL,SIDE REAR 1
6 1 1E6B30-62450 COVER, SIDE REAR 1
7 1 1E8665-81300 SWITCH, BUZZER STOP 1
8 1 1E8923-81500 LAMP ASSY, WORK (35W 1
9 2 1E8923-81510 BULB 35W 1
10 1 1E8540-82100 SWITCH, CHANGE 2S 1
12 2 1E8540-82210 NUT 1
13 1 1E8559-84970  BAND 140 2
14 1 1E8559-84970  BAND 140 2
15 1 22157-080000  WASHER, 8 2
16 1 1E6B30-61400 SCREW, 5X12 4
17 1 1E6B30-61400 SCREW, 5X12 4
18 1 26014-080202 BOLT, M8X 20 4
19 1 26014-060162 BOLT, M6X 16 2
20 1 26014-060162 BOLT, M6X 16 2
21 1 26014-060162 BOLT, M6X 16 4
22 1 26014-080202 BOLT, M8X 20 2
23 1 26014-080202 BOLT, M8X 20 2
24 1 26014-080202 BOLT, M8X 20 2

Fig. 108

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP6-M00130 OCNP6-M00130 Fig.90
Fig.90. COLUMN , SIDE(2) (-AwrovioQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E9060-61420  SEAL, 25X425 1
2 1 1E6B30-61870 BRACKET,COLUMN 1
3 1 1E6B30-62110 COVER,SIDE LOWERA 1
4 1 1E6B30-62141 COVER,SIDE LOWER B 1
5 1 1E6B30-62160 COVER,SIDE R REAR 1
6 1 1E6B30-62211 COVER,SIDE R FRONT 1
7 1 1E6B30-62241 COVER,SIDE L REAR 1
8 1 1E6B30-62310 COVER,SIDE L FRONT 1
9 1 1E6B30-62350 RETAINER,RUBBER F 1
10 1 1E6B30-62360 COVER,LUBBER FRONT 1
11 1 26014-060162 BOLT, M6X 16 1
12 1 26014-060162 BOLT, M6X 16 3
13 1 26014-060162 BOLT, M6X 16 3
14 1 26014-060162 BOLT, M6X 16 3
15 1 26014-060162 BOLT, M6X 16 2
16 1 26014-080202 BOLT, M8X 20 2
17 1 26014-080162 BOLT, M8X 16 3
18 1 26014-080162 BOLT, M8X 16 2
19 1 26014-080202 BOLT, M8X 20 1
20 1 26014-080202 BOLT, M8X 20 2
21 1 26014-080202 BOLT, M8X 20 1
22 1 26014-080202 BOLT, M8X 20 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.91

Fig.91. COLUMN , SIDE(3) (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B30-62490 PLATE,70 1
2 1 1E6B30-62571 RUBBER ASSY, CLUTCH 1
3 1 1E6B30-62690 RUBBER,SIDE DL 1
4 1 1E6B30-62700 COVER,SIDE L OUTER 1
5 1 1E6B30-62720 SHEET,SIDE L OUTER A 1
6 1 1E6B30-62730 RETAINER, LUB.SIDE A 1
7 1 1E6B30-62740 RETAINER, LUB.SIDE B 2
8 1 1E6B30-62750 RETAINER, LUB.SIDE C 1
9 1 1E6B30-62770 SHEET,SIDE L OUTER B 1
10 1 1E6B30-62780 SHEET,SIDE SP 1
11 1 1E6B30-62790 RETAINER, LUB.SIDE D 1
12 1 1E8080-79360 CLIP, 5 3 V4
(A=F000132)
13 1 26014-060162 BOLT, M6X 16 2
14 1 26014-060202 BOLT, M6X 20 1
15 1 26367-060002 NUT, M6 11

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP6-M00130 OCNP6-M00130 Fig.92
Fig.92. CONTROL ,BRAKE (-AwrovioQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E8559-22220  WASHER 8.5X28X3.2 2
2 1 1E8559-35170  SCREW, TENSION 8X140 1
3 1 1E8559-35700  SPRING 2.3X17.3X74 1
4 1 1E8559-35700  SPRING 2.3X17.3X74 1
5 1 1E8559-51670 RUBBER 1
6 1 1E6B30-63001 PEDAL ASSY,BRAKE 1
7 1 1E6B30-63051 SHAFT ASSY,FULCRUM 1
8 1 1E6B30-63100 PLATE,PEDAL LOCK 1
9 1 1E6B30-63140 PLATE,SHAFT FULCRUM 1
10 1 1E6B30-63160 ROD,BRAKE 1
11 1 1E8559-63660 SPRING 20*86.5 1
12 1 1E8770-81320 SWITCH, PUSHR 1
13 1 22137-080000  WASHER, 8 1
14 1 22157-080000  WASHER, 8 1
15 1 22242-000200 RING, 20 1
16 1 22417-200160 PIN, COTTER 2.0X16 1
17 1 22417-200160 PIN, COTTER 2.0X16 1
18 1 22550-050300 KEY 5X30 1
19 1 26013-080252 BOLT, M8X 25 2
20 1 26022-050122 SCREW, M5X12 2
21 1 26717-080002 NUT, M8 2

Fig. 108

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




OCNP6-M00130

Fig.93. CONTROL ,SIDE

(A=AW70V,IDQ
(B)=
©)=

OCNP6-M00130 Fig.93
)=
©®=
=

Fig. 101

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 1E8559-29530 GROMMET 30 1
2 1 1E8559-35700  SPRING 2.3X17.3X74 1
3 1 1E6B30-63202 LEVER ASSY,MONO 1
4 2 1E6B30-63210 KNOB,UPPER 1
5 2 1E6B30-63221 KNOB,LOWER 1
6 2 1E6B30-63301 LEVER ASSY,LOWER 1
7 2 1E6B30-63240 BRACKET,SWITCH 1
8 2 1E9060-81210 RUBBER BOOT 1
9 2  1E9061-81220 SWITCH, TOGGLE 1
10 2 1E8559-61850 BOOT 1
11 1 1E6B30-63900 LINK, TURNA 1
12 1 1E6B30-63950 LINK, TURN B 1
13 1 1E8559-63320 WASHER, 15X20X0.5 3
14 1 1E6B30-63503 BRACKET,SIDE CLUTCH 1
15 1 1E6B30-63604 PLATE,SIDE CLUTCH 1
16 1 1E6B30-63821 PLATE, SIDE 1
17 1 1E6B30-63801 ROD, SIDE 1
18 1 1E6B30-63702  PLATE ASSY,LIFT 1
19 1 1E6B30-63750 ROD,LIFTA 1
20 1 1E6B30-63780 ROD,LIFT B 1
21 1 1E6B30-63840 COLLAR 1
22 1 1E8800-63851  WIRE,STEERING 1
23 1 1E9265-84300 CLIP, BAND 1
24 1 1E8559-84960 CABLE BAND 250 2
25 1 1E8559-84960 CABLE BAND 250 1
26 1 22117-080000 WASHER, 8 4
27 1 22137-050000  WASHER, 5 1
28 1 22137-050000 WASHER, 5 1
29 1 22137-060000 WASHER, 6 1
30 1 22137-080000  WASHER, 8 1
31 1 22137-100000 WASHER, 10 1
32 1 22272-000050 RING, E-5 1
33 1 22272-000600 CIRCLIP E-60 2
34 1 22272-000100  RING, E-10 1
35 1 22272-000120  RING, E-12 1
36 1 22272-000120  RING, E-12 1
37 1 22417-160160  PIN, COTTER 1.6X16 1
38 1 22417-160160  PIN, COTTER 1.6X16 1
39 1 22417-200160  PIN, COTTER 2.0X16 1
40 1 22417-200160  PIN, COTTER 2.0X16 1
41 1 22417-200160  PIN, COTTER 2.0X16 4
42 1 22487-050160  PIN, H5X 16 1
43 1 22487-050160  PIN, H5X 16 1
44 1 22487-080140  PIN,H8X 14 2
45 1  24550-012150  BUSH, 12X15 1
46 1 24550-015150  BUSH, 15X15 4
47 1 26013-080162 BOLT, M8X 16 4
48 1 26717-080002 NUT, M8 2
49 1 26717-080002 NUT, M8 2
50 1 1E6B30-63960 SPRING, COIL 30X2.6 1
51 1 1E6B30-63980 WIRE, BRAKE 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.94

Fig.94. CONTROL , MAIN (y=wTovIoQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
2850 @ (B (© O E ®

22 25 L 1 1 1E8559-63481 NUT, 10 L.H. SCREW 2
2 1 1E8559-63481 NUT, 10 L.H. SCREW 1
21 l J 3 1 1E9060-63700 ROD, B 2
23 4 1 1E8550-63800 ROD A 2
5 1 1E8559-63860 NUT 10 2
6 1 1E9060-63990 WIRE,1.2X80 1
7 1 1E6B30-64000 LEVER,MAIN CHANGE 1
8 1 1E6B30-64050 BRACKET ASSY,FULCRUM 1
9 1 1E9060-64101 WASHER 1
10 1 1E8559-64140 GRIP 1
11 1 1E8559-64220 WASHER 25 1
12 1 1E8559-64230 SPRING 62*16 2
13 1 1E8559-64250 PLATE 65 1
14 1 1E9060-64551 ROD, 403 MAIN 1
15 1 1E6B00-64560 STOPPER, LEVER 1
16 1 1E9060-64590 PLATE, 27X15 1
17 1  1E9060-64600 SPRING,M. C. PLATE 1
18 1 1E8230-64620 END, ROD NHS10TL 1
19 1 1E8230-64630 END, ROD NHS10T 1
20 1 1E9430-64800 PLATE, FRICTION 65 2
21 1 1E8255-81180 LEVER, ROLLER NV 1
22 1 1E8915-81450 SWITCH, MICRO 1
23 1  1E8550-84220 NUT 2-M3,SWITCH 1
24 1 1E9265-84300 CLIP, BAND 1
25 1 22137-030000 WASHER, 3 2
26 1 22137-100000 WASHER, 10 3
27 1 22137-100000 WASHER, 10 4
28 1 22217-030000 WASHER, SPRING 3 2
29 1 22217-100000 WASHER, SPRING 10 2
30 1 22351-030020 PIN, SPRING 3.0X20 1
31 1 22417-200200 PIN, COTTER 2.0X20 3
32 1 24550-015150 BUSH, 15X15 2
33 1 26014-060202 BOLT, M6X 20 2
34 1 26116-100552 BOLT, M10X 55 PLATED 1
35 1 26587-030202 SCREW, M3X20 2
36 1 26717-100002 NUT, M10 1
37 1 26717-100002 NUT, M10 2
38 1 26717-100002 NUT, M10 2
39 1 26737-160002 NUT, M16 1
40 1 26757-060002 NUT, LOCK M6 4
41 1 26777-160002 NUT, LOCK M16 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 OCNP6-M00130 Fig.95
Fig.95. CONTROL , SUB (y-AnTOvIDQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1E8552-43090  LINK BALL BL8D
1E6B30-64200 LEVER,SUB CHANGE
1E6B30-64250 ROD,SUB CHANGE

1E9521-65100  GRIP,LEVER
22217-080000 WASHER, SPRING 8
22272-000120 RING, E-12

26717-080002 NUT, M8
26717-080002 NUT, M8

o N oA N R
L T = W SN [N
NN NRR RN

N
% 1
Fig. 86
yes o esg New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

N:Old 555 New, Q:0ld %= New, R.Old =

Yes' Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.96

Fig.96. CONTROL ,KCLUTCH (-aw70v10Q o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 1E8559-61230 GROMMET 20 1
2 1 1E6B30-65000 LEVER,REAPING CLUTCH 1
2-1 1 1E6B30-65001 LEVER,REAPING CLUTCH 1 S
(A=F000131)
3 1 1E6B30-65050 WIRE, REAPING CLUTCH 1
4 1 22117-080000 WASHER, 8 2
5 1 22137-220000 WASHER, 22 1
6 1 22272-000150 RING, E-15 1
7 1 22417-200200 PIN, COTTER 2.0X20 2
8 1 1E8559-84970 BAND 140 1
9 1 1E8559-33760 GRIP,RED 1 w

(A=F000131)

9-1 1 1C730C-52200 GRIP, LEVER 1 N
(A=F000132)

Remarks
(1)Interchangeable by simultaneous replacement with No.2-1 & 9. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.97. CONTROL ,DCLUTCH

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.97

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 1E6B30-65100 LEVER,D CLUTCH 1
1-1 1 1E6B30-65101 LEVER,D CLUTCH 1

(A=F000131)

2 1 1E6B30-65150 LINK,THRESHA 1
3 1 1E6B30-65200 LINK,THRESH B 1
4 1 1E6B30-65250 PLATE,THRESH CLUTCH 1
5 1 1E6B30-65270 BOLT,TENSION 1
6 1 1E9060-65500  NUT,12 1
7 1 1E8552-65650  SPRING, 4.5X21.5X112 1
8 1 1E8559-65690 HOOKA 1
9 1 1E8559-65700 HOOKB 1
10 1 1E8255-81180 LEVER, ROLLER NV 1
11 1 1E8915-81450 SWITCH, MICRO 1
12 1 1E8550-84220  NUT 2-M3,SWITCH 1
13 1 22117-100000 WASHER, 10 2
14 1 22137-030000  WASHER, 3 2
15 1 22137-120000  WASHER, 12 1
16 1 22137-200000  WASHER, 20 1
17 1 22137-220000  WASHER, 22 1
18 1 22217-030000  WASHER, SPRING 3 2
19 1 22272-000150 RING, E-15 1
20 1 22272-000150 RING, E-15 1
21 1 22417-200200 PIN, COTTER 2.0X20 2
22 1 22417-250250 PIN, COTTER 2.5X25 1
23 1 22551-050200 KEY, 5X 20 1
24 1 26587-030202 SCREW, M3X20 2
25 1 26717-120002 NUT, M12 2
26 1 1E8559-33760  GRIP,RED 1
(A=F000131)
26-1 1 1C730C-52200 GRIP, LEVER 1

(A=F000132)

Remarks

Yes Yes

(1)Interchangeable by simultaneous replacement with No.1-1 & 26. N:Old £ =5 New, Q:0ld €5 New, R:0ld =5 New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.98

Fig.98. TANK ,HYDRAULIC (-AwrovioQ o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E6B30-66000 TANK,HYDRAULIC 1
2 1 1E9061-66050  SEAT,SHOCK ABSORBING 2
3 1 1E8550-66150 BAND 1
4 1 1E8130-66220  CAP, OIL M33X115 1
5 1 1E8559-66300 PLUG 14 1
6 1 1E6B30-66400 FLANGE,SUCTION 1
7 1 1E8050-66790  FILTER, 150MESH 1
8 1 22137-080000  WASHER, 8 1
9 1 22217-080000  WASHER, SPRING 8 1
10 1 24311-000160 O-RING, 1AP16.0 1
11 1 24321-000700 O-RING, 1AG70.0 1
12 1 26013-080162 BOLT, M8X 16 3
13 1 26116-080404 BOLT, M8X 40 PLATED 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP6-M00130 OCNP6-M00130 Fig.99
Fig.99. PIPE ,VALVE oo o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

Fig. 101 1 1 1E6B30-66210 HOSE,HYD.08-660 1
2 1 1E6B30-66230 HOSE,DRAIN 8-740 1
3 1 1E6B30-66240 HOSE,HYD.04-830 2
4 1 1E6B30-66250 HOSE,HYD.06-1650 1
5 1 1E6B30-66270  HOSE,HYD.04-2900 1
6 1 1E6B30-66280 HOSE,DRAIN 12-420 1
7 1 1E6B30-66290 HOSE,DRAIN 16-500 1
8 1 1E6B30-66360 COLLAR,28.5X23.3X1.9 1
9 1 1E6B30-66370 COLLAR,23.5X19.5X1.9 1
10 1 1E6B30-66380 O-RING,18X2.65 1
1n 1 1E6B30-66390  O-RING,14X2.65 1
12 1 1E6B30-66430  JOINT,G3/8XGL/2 1
13 2 24315-000140  O-RING, 1BP14.0 1
14 1 1E6B30-66460 JOINT,90DEG R1/4 1
15 1 1E6B30-66480  JOINT ASSY,STRAINER 1
16 1 1EB050-66590  NIPPLE, PF1/2-20 1
17 1 1E6B30-66600 FLANGE,SUCTION 1
18 1 172141-76900 CONNECTOR ASSY 1
19 2 24315-000180  O-RING, 1BP18.0 1
20 1 1E8330-85530 ELBOW, 90 3/8 1

Engine parts 21 1 23000-022000  CLAMP, 22 2
TV 22 1 23000-028000  CLAMP, 28 2
23 1 23000-035000  CLAMP, 35 2
24 1 23393-020000  JOINT, 90RGI-1/4 1
25 1 23393-020000  JOINT, 90RGI-1/4 2
26 1 23393-020000  JOINT, 90RGI-1/4 1
27 1 23393-030000  JOINT, 90RGI-3/8 1
28 1 23394-030000  JOINT, 45RGI-3/8 1
29 1 24311-000200  O-RING, 1AP20.0 1
30 1 26013-060502  BOLT, M6X 50 3
31 1 1E8559-66750 RUBBER 19 1
32 1 1E8559-84960  CABLE BAND 250 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.100. PIPE ,HST

Fig. 123

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.100
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1E6B30-66200 HOSE,SUCTION 1
2 1 1E6B30-66220 HOSE,HYD.08-270 1
3 1 1E6B30-66260 HOSE,HYD.08-600 1
4 1 1E6B30-66300 HOSE,DRAIN 12-900 1
5 1 1E6B30-66310 HOSE,DRAIN 12-1100 1
6 1 1E8560-66350 FILTER ASSY, HP 1
7 2  1E8560-66360 HEAD ASSY, FILTER 1
8 2  1E8560-66370 ELEMENT ASSY 1
9 1 1E6B30-66450 JOINT,G3/4-26 1
10 1 1E9110-66490 ELBOW, 3/4-1/2 2
11 1 1E6B30-66701 COOLER,OIL 26 1
12 1 1E8559-66770 ELBOW 1/2-20 W/SEAT 1
13 1 1E9061-66800 STAY,OIL COOLER LW 1
14 1 1E8809-75570 GROMMET,SLITTED 2
15 1  172645-76570 CONNECTOR ASSY 1
17 2 24315-000140 O-RING, 1BP14.0 1
18 1 172141-76900 CONNECTOR ASSY 1
19 2 24315-000180 O-RING, 1BP18.0 1
20 1  23000-028000 CLAMP, 28 4
21 1  23000-035000 CLAMP, 35 2
22 1  24315-000240 O-RING, 1BP24.0 1
23 1 26014-080162 BOLT, M8X 16 4
24 1 26014-080252 BOLT, M8X 25 4
25 1 26014-100202 BOLT, M10X 20 2
26 1 1E8540-66770 COLLAR, 8X12X8 4
27 1 1E6B30-76590  STAY,OILCOOLER UP. 1
28 1 29311-124000 GROMET, 12.0X4 4
29 1 1E8559-84960 CABLE BAND 250 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.101

Fig.101. VALVE ,CONTROL (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

1E6B30-66501  VALVE,CONTROL
1E6B30-66510 SOLENOID ASSY,VALVE
1E6B30-66520 SOLENOID,VALVE

1E6B30-66530 HARNESS,VALVE
1E9265-84300  CLIP, BAND
26014-080202 BOLT, M8X 20

PR wwN e
NN

o U WNE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.102. TRAVEL ACTUATOR

(A=AW70V,IDQ

O0CNP6-M00130 Fig.102
(D)=

(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1E6B30-66801 ACTUATOR ASSY 1
2 2 1E6B30-66810 PACKING 2
3 2 1E6B30-66820 SCRAPER, 16 2
4 2 1E6B30-66830 SEAL, PENTA 16 2
5 2 1E6B30-66840 SEAL, DUST 2
6 2 1E6B30-66850 BOLT,M10X35 2
7 2 22217-060000 WASHER, SPRING 6 6
8 2 22217-060000 WASHER, SPRING 6 6
9 2 22272-000090 RING, E-9 6
10 2 24311-000100 O-RING, 1AP10.0 2
11 2 24311-000140 O-RING, 1AP14.0 2
12 2 24321-000350 O-RING, 1AG35.0 2
13 2 24550-016120 BUSH, 16X12 2
14 2  26116-060252 BOLT, M6X 25 PLATED 6
15 2  26116-060402 BOLT, M6X 40 PLATED 6
16 2 26736-100002 NUT, M10 2
17 2 1E6B30-66860 SPRING, 2.6X75 2
18 1 1E6B00-85511 COVER,ACTUATOR 1
19 1 1E6B30-66900 BRACKET, ACTUATOR 1
20 1 1E8550-85760 BOLT, M8X20 2
21 1 26013-080702 BOLT, M8X 70 3
22 1 26013-100252 BOLT, M10X 25 4
23 1 26757-080002 NUT, LOCK M8 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.103. CYLINDER ,HYD.

Fig. 108

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.103
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B30-67001 CYLNDER,PF 1

2 2 1E6B30-67010 CYLINDER 1

3 2 1E6B30-67020 ROD,CYLINDER 1

4 2 1E6B30-67031 BRACKET,ROD 1

5 2 1E6B30-67041 SCRAPER, 45 1

6 2 1E6B30-67051 SEAL, RING 2

7 2 1E6B30-67060 ROD SEAL 1

8 2 1E6B30-67070 RING,BACK UP 1

9 2  24311-000580 O-RING, 1AP58.0 1

9A 2 1E6B30-67080 RING, DSP45 1

10 1 1E6B30-67200 STAY,CYLINDER 1

11 1 1E6B30-67230 PIN,CYLINDER FULCRUM 1

12 1 1E6B30-67260 PIN,CYLINDER 1

13 1 22372-080000 PIN, SNAP 8 1

14 1 24761-060000 NIPPLE, GREASE MT6X1 1

15 1 26014-080202 BOLT, M8X 20 1

16 1 26014-080202 BOLT, M8X 20 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.104

Fig.104. FRAME , STEP (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B30-68050 FLOOR ASSY,FRONT 1
2 1  1E8550-68060 TAPE, 10X20X4 SOFT 2
3 1 1E6B30-68100 FLOOR,REAR 1
4 1 1E8559-68160 SEAL,STEP PLATE 1
5 1 1E6B30-68200 STEP ASSY,SIDE UNDER 1
6 1 1E6B30-68260 PLATE,STEP STOPPER 2
7 1 1E6B30-68350 COVER,STEP 1
8 1 26014-060122 BOLT, M6X 12 3
9 1 26014-060122 BOLT, M6X 12 3
10 1 26014-080202 BOLT, M8X 20 4
11 1 26014-080202 BOLT, M8X 20 2

Fig. 108

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 Fig.105

OCNP6-M00130
Fig.105. DRIVER SEAT (y=AwTOvIDQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 1E6B00-68100 SEATASSY 1
2 1 22217-080000 WASHER, SPRING 8 4
3 1 26717-080002 NUT, M8 4
Fig. 106
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.106

Fig.106. MOUNT ,SEAT (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B30-68401 SEAT,OPERATOR B 1
2 1 1E6B00-68500 BOLT M10X25 2
3 1 1E6B30-68501 PIN,10 1
4 1 1E6B30-68601 SEAT,OPERATOR A 1
5 1 22157-100000 WASHER, 10 4
6 1 22217-100000 WASHER, SPRING 10 2
7 1 22372-100000 PIN, SNAP 10 2
8 1 22372-100000 PIN, SNAP 10 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

O0CNP6-M00130 Fig.107

; A)=AW70V,IDQ D)=

Fig.107. VISOR - o

€)= (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B30-69000 FRAME,SUN VISOR 1
2 1 1E6B30-69200 FRAME,VISOR 1
3 1 1E6B30-69500 SUN-VISOR 1
4 1 1E6B30-69950 SCREW,KNOB M10X20 4
5 1 1E6B30-69960 BOLT,STEPPED 16X36 2
6 1 1E6B30-69970 GROMMET,10X2 4
7 1 22137-140000 WASHER, 14 4
8 1 22137-160000 WASHER, 16 2
9 1 22157-080000 WASHER, 8 8
10 1 26014-080202 BOLT, M8X 20 6
11 1 26014-080202 BOLT, M8X 20 10
12 1 26116-080452 BOLT, M8X 45 PLATED 4
13 1  26347-080002 NUT, M8 4
14 1 1E6B30-69550 SHEET, SOUNDPROOF 1
15 1 1E6B30-91670 SUPPORT,B 1
16 1 26014-100202 BOLT, M10X 20 4
17 1 1E6B35-69301 BASE,VISOR T 1
18 1 1E6B35-91660 SUPPORTA 1
19 1 26014-080252 BOLT, M8X 25 2

Yes
Yes'

Yes
Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.108

Fig.108. CHASSIS FRAME EQ;AWOV"DQ gz
©)= (F=
) No. Lev. Parts No. Description Qty I R
Labe| machine A B © ® € F
HikE0AR 1 1 1E6B30-71006 FRAME,CHASSIS 1
(Not commercial item) 2 1 7E6150-83301 HORN ASSY 1
3 1 26014-060162  BOLT, M6X 16 2

(FEBRFEED &)

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.109

Fig.109. WEIGHT (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 1E6B30-73400 WEIGHT, 4.5 10
2 1 1E6B30-73410 WEIGHT, 1.8 6
3 1 22137-120000 WASHER, 12 16
4 1 22217-120000 WASHER, SPRING 12 8
5 1 26116-120902 BOLT, M12X 90 PLATED 6
6 1 26717-120002 NUT, M12 8
7 1 26116-120602 BOLT, M12X 60 PLATED 2
8 1 1E6B30-73440 WEIGHT, 1.8A 23

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 Fig.110

(D)
(E)
(F)

OCNP6-M00130

(AY
(8)
(©)

AW70V,IDQ

Fig.110. MISSION INSTALL

Qty

©

Description

Parts No.

Lev.

No

(E) (A

(©)

(B)

(A)

1E8559-12500-1 WASHER 12X28X4.5

1E9061-72950

1
1
1
1
1
1
1

N

HOLDER, AXLE

22217-100000
22217-120000
1E6B00-72200
26116-121702
26717-120002

WASHER, SPRING 10
WASHER, SPRING 12
BOLT, M10X55(10.9

BOLT, M12X170 PLATED

NUT, M12

Fig. 78

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
Yes'

Yes'

N:Old £=5 New, Q:0ld *75 New, R-Old

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.111. IDLER

Fig.108

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.111
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1E9060-51720 PLATE, 15X40X6 2
2 1 1E8380-73020 NUT, M14 6
3 1 1E9060-73021 SHAFT, IDLER 2
4 1 1E9060-73031 BOLT, TENSION 350 2
5 1 1E6B30-73040 BRACKET, ID.TENSION 2
6 1 1E9060-73050 STOPPER 2
7 1 1E8559-73060 SEAL 40X62X12 4
8 1 1E9061-73060 IDLER, 290 2
9 1 1E8255-73070 SLEEVE, Sl 30X40X17 4
10 1 1E8559-73080-1 COVER 71 4
11 1 1E6B30-73150 METAL, IDLER A 2
12 1 1E6B30-73160 METAL, IDLER B 2
13 1 22212-160000 SPRING WAHER 16 4
14 1 22252-000620 RING, 62 4
15 1 22372-060000 PIN, SNAP 6 2
16 1 22487-060400 PIN 6X 40 2
17 1  23414-160000 GASKET, 16X1.0 2
18 1 24101-062064 BEARING, BALL 6206 4
19 1 24761-060000 NIPPLE, GREASE MT6X1 2
20 1 26014-080162 BOLT, M8X 16 2
21 1 26677-160002 NUT, CAP 16 2
22 1 26737-160002 NUT, M16 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.112. ROLLER , TRACK

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.112
)=
©®=
=

No. Lewv. Parts No. Description |
\ A B (€ O (E) (F)
A 1 1 1E8361-35430 BEARING 6206R 8
2 1 1E9060-73010 ROLLER, TRACK B 4
3 1 1E8559-73030 COLLAR 31*40*34 4
4 1 1E8559-73060 SEAL 40X62X12 4
5 1 1E8255-73070 SLEEVE, S| 30X40X17 4
6 1 1E8559-73080-1 COVER 71 4
7 1 1E8559-73100 BOLT A 4
8 1 1E6B30-73250 SHAFT,TRACK ROLLER 4
9 1 1E6B30-73260 WASHER,LOCKING 4
10 1  1E8559-73540 CAP 4
Fig. 108 11 1 22137-140000 WASHER, 14 4
12 1 22217-140000 WASHER, SPRING 14 4
13 1 22252-000620 RING, 62 4
14 1 24761-060000 NIPPLE, GREASE MT6X1 4
15 1 26156-140352 BOLT, M14X 35 PLATED 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.113. ROLLER , TRACK

D)

[=2]

Fig. 108

(A=AW70V,IDQ
(B)=
©)=

OCNP6-M00130 Fig.113
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 1E9061-73000 ROLLER A, TRACK 8
2 1 1E8559-73030 COLLAR 31*40*34 8
3 1 1E8559-73060 SEAL 40X62X12 8
4 1 1E8255-73070 SLEEVE, S| 30X40X17 8
5 1 1E8559-73080 COVER, DUST 71 8
6 1 1EB8559-73100 BOLT A 8
7 1 1E6B30-73250 SHAFT,TRACK ROLLER 8
8 1 1E6B30-73260 WASHER,LOCKING 8
9 1 1E8559-73540 CAP 8
10 1 22137-140000 WASHER, 14 8
11 1 22217-140000 WASHER, SPRING 14 8
12 1 22252-000620 RING, 62 8
13 1 24101-062064 BEARING, BALL 6206 16
14 1 24761-060000 NIPPLE, GREASE MT6X1 8
15 1 26156-140352 BOLT, M14X 35 PLATED 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.114

Fig.114. GUIDE , CRAWLER (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1E6B30-73500 GUIDE, CRAWLER FRONT 2
2 1 1E6B30-73510 GUIDE, CRAWLER REAR 2
3 1 22217-160000 WASHER, SPRING 16 8
4 1 26156-160552 BOLT, M16X 55 PLATED 8

Fig. 108

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.115
(A)=AW70V,IDQ (D)=

Fig.115. SPROCKET e o
=

(©)=

) No. Lew. Parts No. Description Qty
Fig.85 A ® € O E ©

1E9060-51730  PLATE, 24.5X50X8
1E8941-73350  SPROCKET, 90-8T198
26737-240002 NUT, M24

Alw N R
TS
NN NN

26777-240002 NUT, LOCK M24

Yes

N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.116. ROLLER , CARRIER

1110

1

(A=AW70V,IDQ
(B)=
©)=

OCNP6-M00130 Fig.116
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 1E8559-17110-2 COLLAR, 10.5X28X3.2 4
2 1 1E8559-73130 COLLAR, 20.4X25X18 2
3 1 1E8420-73150 SEAL, DC28429 2
4 1 1E8420-73160 SLEEVE, 20X28X13 2
5 1 1E8559-73200-1 LOCKINGS 2
6 1 1E8559-73500-1 ROLLER 138 2
7 1  1E8559-73530 SHAFT 2
8 1 1E8450-73770 PLATE, SEAL SIDE 2
9 1 22217-100000 WASHER, SPRING 10 4
10 1 22252-000420 RING, 42 2
11 1 24101-060044 BEARING, BALL 6004 4
12 1 24761-060000 NIPPLE, GREASE MT6X1 2
13 1 26156-100252 BOLT, M10X 25 PLATED 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.117

Fig.117. CRAWLER (8-awTovio o
. . (B)= B)=
©)= (F)=

No. Lewv. Parts No. Description I R

Qty
A B © © E
1 1 1E6B30-73900 CRAWLER,425X51X90WW 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 OCNP6-M00130 Fig.118
Fig.118. MOUNT , PADDY (y-AnTOvIDQ o
(©)= (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1E9061-74010 RUBBER,PADDY CA.BASE
1E9061-74020  RETAI, PADDY CA.RUB.
1E6B35-74200 BASE, AUX.PDY CA

22137-120000 WASHER, 12
22417-250250 PIN, COTTER 2.5X25
22487-120450 PIN, H12X 45

~Njo o slw N e
N T = = N [ RS
AN NBSR R

26033-060162 SCREW, M6X16

~
f

5

Fig. 108

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.119

Fig.119. HOOK ,PADDY (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B35-74271 BAR,PADDY CATCH 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.120

Fig.120. GUARD ,PADDY BAG (-Aw7ovIDQ o-
©)= (F)=
No. Lewv. Parts No. Description I R

Qty
A ® € © E ©

1E8559-48150  BOLT M8X15,WING
1E6B35-74300 BASE,COVER
1E6B35-74700 COVER,PADDY CAT LO

1E9060-74800  COVER,PDDY.CA.LOWER
26014-060122 BOLT, M6X 12

aObhwNER
N =
[ =N =SNN

g

Fig.132  /

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




OCNP6-M00130

Fig.121. PLATE ,BACK

Fig. 132

Fig. 132

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.121
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E8559-35700 SPRING 2.3X17.3X74 2
2 1  1E8559-74350 LOCK, GUARD 2
3 1 1E6B35-74502 GUARD,ASSISTANT 1
4 1 1E8559-74500 BOLT,SHOULDER PAD 2
5 1 1E6B35-74552 GUARD,ASSISTANT R 1
6 1 1E6B35-74610 GUARD,SAFETY 2
7 1 22117-120000 WASHER, 12 2
8 1 22417-320200 PIN, COTTER 3.2X20 2
9 1 26116-120404 BOLT, M12X 40 PLATED 1
10 1 26116-120654 BOLT, M12X 65 PLATED 1
11 1 26717-120002 NUT, M12 2
12 1 26757-160002 NUT, LOCK M16 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 OCNP6-M00130 Fig.122
Fig.122. FRAME , ENG ROOM (y-AnTOvIDQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 1E6681-05050  RELAY, MAGNETIC 1
2 1 1E6B30-75900 BRACKET, ED 1
3 1 1E6B30-75920 PLATE, 24X74X2.5 1
4 1 1E6B30-75970 FRAME CMP, ROOM REAR 1
5 1 1E9060-75980  SEAL, 10X10X500 1
6 1 1E6B30-76000 FRAME, ENGINE ROOM 1
7 1 1E6B30-76350 PLATE, SUPPORT 1
8 1 1E6B30-76400 COVER, SIDE E.ROOM 1
9 1 129211-77920 TIMER 1
10 1 1E8720-80100 TIMER, 15SEC 1
11 1 1E8665-82000 RELAY,CB1C 1
12 1 1E8450-84321  HARNESS,PWR.SOURCE 1
13 1 22137-050000  WASHER, 5 1
14 1 22137-060000  WASHER, 6 1
15 1 22137-060000 WASHER, 6 1
16 1 22137-060000  WASHER, 6 2
17 1 22137-060000 WASHER, 6 2
18 1 22157-100000  WASHER, 10 2
19 1 22217-050000  WASHER, SPRING 5 1
20 1 22217-060000  WASHER, SPRING 6 1
21 1 22217-060000  WASHER, SPRING 6 1
22 1 22217-060000  WASHER, SPRING 6 2
23 1 22217-060000  WASHER, SPRING 6 2
24 1 26013-100252 BOLT, M10X 25 2
25 1 26014-080202 BOLT, M8X 20 2
26 1 26014-080202 BOLT, M8X 20 3
27 1 26014-100252 BOLT, M10X 25 2
28 1 26014-100252 BOLT, M10X 25 4
29 1 26014-100252 BOLT, M10X 25 1
30 1 26717-050002 NUT, M5 1
31 1 26717-060002 NUT, M6 1
32 1 26717-060002 NUT, M6 1
33 1 26717-060002 NUT, M6 2
34 1 26717-060002 NUT, M6 2

Fig. 108

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.123. COVER , ENGINE(1)

21-1

21-1

21-1

N

R R e S

\Vili

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.123
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 26014-080162 BOLT, M8X 16 2
2 1 1E8060-61250 SCREW, 6X20 10
3 1 1E6B30-75003 ROOM ASSY, ENGINE 1
4 1  1E8552-75110 HANDRAIL 1
5 1 1E6B30-75270 SCREEN, DUSTPROOF 1
6 1 1E9060-75370 COVER,ROOM LOWER 1
7 1 1E6B30-75400 COVER, ROOM REAR 1
8 1 1E8550-75400 FIN 1
9 1 1E6B30-76500 DEFLECTOR,WIND LF 1
10 1 1E6B30-76560 DEFLECTOR,WIND LR 1
11 1 1E8550-75440 COLLAR 6.5*10.5*5 2
12 1 1E9060-75440 DEFLECTOR,WIND L.F. 1 z
(A=F000062)
13 1 1E9060-75460 DEFLECTOR,WIND L.R. 1 z
(A=F000062)
14 1 1E9060-75480  SEAL, 3X15X450 2
15 1 1E9060-75490  SEAL, 3X15X640 2
16 1 1E6B00-75570  SEAL 800, DUST 1
17 1 1EB8559-75580 SEAL 20*25*770 1
18 1 1E8559-75580  SEAL 20*25*770 1
19 1 1E6B30-75800 SEAL, 5X15X530 1
20 1 1E6B30-75810 SEAL, 10X15X540 1
21 1 1E6B30-75850 SEAL, 10X25X520 4
21-1 1 1E6B30-75851  SEAL, 20X25X520 4 N
(A=F000062)
22 1 1E6B30-75950 SHEET, INSULATOR 1
23 1 1E9060-75951  SEAL, 20X25X240 1
24 1 1E9060-75970  SEAL, ROOM OUT SIDE 1
25 1 22157-060000 WASHER, 6 2
26 1 22157-060000  WASHER, 6 2
27 1 26013-060162 BOLT, M6X 16 2
28 1 26014-060162 BOLT, M6X 16 6 z
(A=F000062)
29 1 26014-060162 BOLT, M6X 16 6
30 1 26014-060162 BOLT, M6X 16 2
30-1 1 26014-060162 BOLT, M6X 16 6 K
(A=F000062)
31 1 26014-080162 BOLT, M8X 16 4
32 1 26022-060162  SCREW, M6X16 2
33 1 26450-060162 BOLT, M6X 16 2
34 1 26717-060002 NUT, M6 2
34-1 1 26717-060002 NUT, M6 6 K
(A=F000062)
35 1 1E6B30-76610 DEFLECTOR,WIND LC 1
36 1 26014-080162 BOLT, M8X 16 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.124. COVER , ENGINE(2)

Fig. 108

Fig. 123

(A=AW70V,IDQ
(B)=
©)=

OCNP6-M00130 Fig.124
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1E8540-35070  WIRE, STOP 1
2 1  1E8559-75040 SPRING 1
3 1 1E6B30-75180 BASE, FULCR.ENG.RO. 1
4 1 1E8559-75320 SEAT 1
5 1 1E8559-75340 ARM 1
6 1 1EB8559-75370 LEVER 1
7 1  1E8559-75390 BRACKET 1
8 1 22117-120000 WASHER, 12 2
9 1 22137-080000 WASHER, 8 4
10 1 22157-080000 WASHER, 8 2
11 1 22351-030016 PIN, SPRING 3.0X16 1
12 1 22417-200200 PIN, COTTER 2.0X20 2
13 1 26013-060252 BOLT, M6X 25 1
14 1 26013-080202 BOLT, M8X 20 2
15 1 26014-080162 BOLT, M8X 16 3
16 1 26014-080202 BOLT, M8X 20 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.125. MIRROR

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.125
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1E8559-61230 GROMMET 20 1
2 1 1E6B30-77100 STAY ASSY,MIRROR L 1
3 1 1E6B30-77201  STAY ASSY,MIRROR R 1
4 1 1E8550-77400 MIRROR, BACK L 2
5 2 22217-080000 WASHER, SPRING 8 2
6 2 26757-080002 NUT, LOCK M8 2
7 1  1E8559-81240 CLAMP 30 1
8 1 1E8923-81500 LAMP ASSY, WORK (35W 1
9 2  1E8923-81510 BULB 35W 1
10 1 1E8923-81500 LAMP ASSY, WORK (35W 1
11 2 1E8923-81510 BULB 35W 1
12 1 26014-080202 BOLT, M8X 20 2
13 1 26014-080202 BOLT, M8X 20 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.126. BATTERY

To engine
IoOUN

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.126
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1E6B30-83170 COVER,BATTERY 1
2 1 1E6B30-83180 PLATE, BATTERY FIX 1
3 1 1E6B00-83200 BATTERY,95D31L 1
4 1 1E6B30-83200 CABLE, BATTERY(+ASSY 1
5 2 1E6B30-83000 CABLE, BATTERY(+ 1
6 2 1E6B30-83090 CASE ASSY, BLOW FUSE 1
7 3 1E6B30-83100 CASE, BLOW FUSE 1
8 3 1E6B30-83110  STAY, CASE BLOW FUSE 1
9 3 1E6B30-83120 COVER,BATTERY TERM. 1
10 2 1E8720-83120 FUSE, SLOW BLOW 50 2
11 2 1E6B30-83150 TERMINAL,BATTRY.POS. 1
12 2 1E8540-83220 FUSE, SLOW BLOW 60A 1
13 2 26367-080002 NUT, M8 1
14 1 1E8559-83221 CABLE,BATTERY NEG. 1
15 1 1E6681-83430 HOLDER, CABLE 1
16 1 1E8809-83900 WIRE, EARTH 13X200 1
17 1 22157-080000 WASHER, 8 2
18 1 22217-080000 WASHER, SPRING 8 2
19 1 26014-080202 BOLT, M8X 20 1
20 1 26014-100202 BOLT, M10X 20 1
21 1 26023-050122 SCREW, M5X12 2
22 1 26717-080002 NUT, M8 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.127. WIRE HARNESS(TS

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.127
)=
©®=
=

a No. Lev. Parts No. Description Qty |
P A (B (© ©® € @
1 1 1E6B30-84101 HARNESS,MACHINE 1
2 2  1E6B30-84800 DIODE, 3A 1000V 3
3 2 29420-050000 FUSE, B 5A 7
4 2 29420-150000 FUSE, B 15A 3
5 2 29420-200000 FUSE, B 20A 2
8-t 6 1 26014-060162 BOLT, M6X 16 2
=: 7 1 26014-080162 BOLT, M8X 16 1
i 8 1 26014-080162 BOLT, M8X 16 1
| 9 1 26367-060002 NUT, M6 1
‘ﬁ 8 10 1 1E8559-84960 CABLE BAND 250 1
© — T’ 11 1 1ES550-97880  LABEL, METER 1
ﬂ o - /—@ 12 1 1E8550-97880 LABEL, METER 1

=%
=
{ | ::/
L4 38)6) T

/ © 0000000 © \

° 0000000 o
0000000

[
\ © 0000000 o

To engine

oA

Y 1Ab-4ER
Part generator

Remarks
(1)Fix of harness.

es_

N:Old <=

New, Q:0ld %z New, R:Old <

Qs
S’

New, S:Old

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.128

Fig.128. HARNESS ,SA-R (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E6B30-84900 HARNESS,REMOTE 1
2 2 1E8540-84900 DIODE, 1.5AX2 1
3 2 1E8235-84910 DIODE, 090 31 1
4 1 1E8559-84960 CABLE BAND 250 16
|
1
)
|
i
)

/

oy Db

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.129

Fig.129. ANTENNA ,SA-R (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1RF001-00022 CONTROLLER,MOBILE,O 1
2 1 1RF001-93000 ANTENNA, MOBILE 1
1 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP6-M00130 Fig.130

OCNP6-M00130

(D)
(E)
(F)

AW70V,IDQ

(AY
(8)
(©)

Fig.130. TANK ,TOP SACKER

@
i
g
=
[a]
S 2
=
[0
Q)
D
Lo o N o o | S o © N oo
L
c
S S
‘2 o
= 0oxu ©
3] Wy
2 HgQ 0
o |z %< z
TxmEsE2? x
cuwd2>a o © ©loo o oo
6o XTmwo © o N A=« N o N
S T T
2
OIplief, Wuw=3SS2¢e>u==
¥ alouw
A | TR R |k R Lo, Pl i q
wgs|200|2<<Lf£ 00|00 22000 £
NFEZAZORZZZaddnZZznSoa
4S9 00902 0 o0oloa NN ANNNON N
c PS8 QVVBEHIRS S|S0 0o gooo oo
£ 520888358885 5888888¢8
9N QRPN P DO DO D OO D MO0 DD D
E w0 ol laRR292222°
T INOOO® QML NNNOS[ NN N0
SR R R R R
LW OOl Wl INN© oo o ©od oo
o e A NN N NN N AN NN NN
m Ll B e e R e e B I e B e B B e B B e ]
> N ™ 0| © ~ (<)
S dnmswo~oo Y3 Y8853 3R

N\ OB,
\ XXX
N0

J/ RROOK
RIS
XA

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

e

Yes'

N:Old £=5 New, Q:0ld *75 New, R-Old

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.131. SHUTTER

=

Fig. 130

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.131
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1E8559-92230  WASHER,PLAIN 6X16X1 8
2 1  1E8559-92370 SPRING 2
3 1 1E8559-92410 RETAINER,BOOT 2
4 1 1E6B30-92420 SHUTTER 2
5 1 1E8559-92450 GUIDE,SHUTTER 2
6 1 1E6B30-92440 BOOT, 236 2
7 1 1E8559-92760 PLATE,BOOT A 4
8 1 22137-060000 WASHER, 6 4
9 1 22217-060000 WASHER, SPRING 6 4
10 1 22857-600160 SCREW, 6X16 8
11 1 26717-060002 NUT, M6 4
12 1 26367-060002 NUT, M6 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.132. MOUNT ,SOCKER

Fig. 122

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.132
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1E8923-81300 BUZZER, BACK 1
2 1 1E8923-81500 LAMP ASSY, WORK (35W 1
3 2 1E8923-81510 BULB 35W 1
4 1 1E8923-81500 LAMP ASSY, WORK (35W 1
5 2 1E8923-81510 BULB 35W 1
6 1 1E6B35-92051 BASE,SACKER BRACKET 1
7 1 1E6B35-92420 COVER,PADDY CAT UP 1
8 1 1E6B35-92503 FRAME,SACKER 1
9 1 22217-050000 WASHER, SPRING 5 1
10 1 26014-080202 BOLT, M8X 20 2
11 1 26014-080202 BOLT, M8X 20 3
12 1 26014-100252 BOLT, M10X 25 4
13 1 26014-100252 BOLT, M10X 25 5
14 1 26117-050252 BOLT M 5X 25 PLATED 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 O0CNP6-M00130 Fig.133

Fig.133. LABEL ,AW70V ID(1) (eawToviog o
€)= (F)=
No. Lev. Parts No. Description Qty |
1 A 4 2 8 9 1 1 1E6B30-97011 MARK, YANMAR RED 400 (?.‘) @06 66
v J 7 N/ = ’

— £ D moen oo 1
m’m’m’g’m 4 1 1E6B30-97060 MARK, FRONT 1
5 1 1E6B35-97060 MARK, AW70V 1
6 1 1E6B35-97060 MARK, AW70V 1
10 1 12 7 1 1E6B30-97090 MARK, YANMAR RED 800 1
3 8 1 1E6B30-97141 LABEL, WORK LAMP 1
= ﬂw 9 1 1E8559-97140 MARK HST 1
E 10 1 1E6B30-97151 LABEL, ACCELERATOR 1
g 11 1 1E6B30-97201 LABEL, CHANGE MAIN 1
¢ 12 1 1E6B30-97231 LABEL, STOP ALARM 1
13 1 1E6B30-97281 LABEL, SUB-CHANGE 1
14 1 1E6B30-97291 LABEL, TH.RE. CLUTCH 1
15 1 1E6B30-97480 LABEL, REVERSAL ID 1
16 1 1E6B30-97490 LABEL, STEERING ID 1
17 1 1E6A80-97600 EMBLEM,BLAND L 1
18 1 1E6B30-97710 LABEL, REAP. LOCK ID 1
19 1 1E6B30-97720 LABEL, BELT ID 1
Fig. 130 20 1 1E6B30-97730 LABEL, CHAFF AD. ID 1

W
N

\\\\\Q\\\X\

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.134

Fig.134. LABEL ,AW70V ID(2) EQ;AWOV"DQ Egz
©)¢= GS
No. Lev. Parts No. Description Qty |
2 3 A ® © © ® @

1 1 1E6B30-97740 LABEL, SIDE OPEN ID 1
Solr fuakt bek (fngg) “!"”'H':‘.‘:'_"‘ 2 1 1E6B30-97760  LABEL, FUEL OIL ID 1
- =t ‘ L . I 3 1 1E6B30-97780  LABEL, SEPARATOR ID 1
4 1 1E6B30-97790 LABEL, FILTER FO ID 1
5 1 1E6B30-97810 LABEL, CHECK ID 1
6 1 1E6B30-97830 LABEL, E.ROOM ID 1
ERTE O 7 1 1E6B30-97840 LABEL, BLOW FUSE ID 1
jersed e Lt O [ L7} 8 1 1E6B30-97850 LABEL, FUSE ID 1
9 1 1E6B30-97860  LABEL, KEY SWITCH ID 1
10 1 1E6B30-97880 LABEL, PROHIBIT EX. 1
1 1 22695-320321  RIVET, 3.2X 3.2 4

Engine parts

Fig.5

/ 8 Label machine
(Not commercial item)
Fig.108
Fig. 126 Fig. 127

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.135. LABEL ,PL ID(1)

L il

10301302 (13)

23

* 2

14 (15) (16) (17) (18)

19

(=)

Oatiton mesin don pashikes bagion
perenteton sudah erheati sebelmm
ake bogion peantuy reenges

ronfotan.
‘tlsllo tedera fisik jita disdaite.

6 (7) (8) (9)
AT

¥

@Mt wais sbtin
it d v

Fisike cedes Fivik
Jite Gsbeitm.

A PERINGATAN
@ lefiln esin sebelom prlonomage

@ Kisile colra Ticik jila dieiten.

(A=AW70V,IDQ
(B)=
©)=

O0CNP6-M00130 Fig.135
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1 1E6B30-97510 LABEL, WARN.REAP. ID 1

2 1 1E6B30-97520 LABEL, WARN. REEL ID 1

3 1 1E6B30-97520 LABEL, WARN. REEL ID 1

4 1 1E6B30-97530 LABEL, WARNING PF ID 1

5 1 1E6B30-97530 LABEL, WARNING PF ID 1

6 1 1E6B30-97540 LABEL, CAUT. STOP ID 1

7 1 1E6B30-97540 LABEL, CAUT. STOP ID 1

8 1 1E6B30-97540 LABEL, CAUT. STOP ID 1

9 1 1E6B30-97540 LABEL, CAUT. STOP ID 1

10 1 1E6B30-97550 LABEL, CAUT.CLEAN ID 1

11 1 1E6B30-97550 LABEL, CAUT.CLEAN ID 1

12 1 1E6B30-97550 LABEL, CAUT.CLEAN ID 1

13 1 1E6B30-97550 LABEL, CAUT.CLEAN ID 1

14 1 1E6B30-97560 LABEL,CAUTION COV.ID 1

15 1 1E6B30-97560 LABEL,CAUTION COV.ID 1

16 1 1E6B30-97560 LABEL,CAUTION COV.ID 1

17 1 1E6B30-97560 LABEL,CAUTION COV.ID 1

18 1 1E6B30-97560 LABEL,CAUTION COV.ID 1

19 1 1E6B30-97570 LABEL, WARN. COV. ID 1

20 1 1E6B30-97650 LABEL, WARN.CONVEY. 1

21 1 1E6B30-97660 LABEL, CAUTION MUFF. 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

Fig.136. LABEL ,PL ID(2)

(A=AW70V,IDQ

O0CNP6-M00130 Fig.136

()=

(B)= (E)=
€)= (F)=
: ) No. Lev. Parts No. Description Qty
A B € ©O E ¢
Jaga kebersiban tovel toso 1 1 1E6B30-97580 LABEL, CAUT. ROOM ID 1
mi:;g'{ggi;“;:;d;“" 2 1 1E6B30-97590  LABEL, DANG. FIRE ID 1
wayehoblan Wlﬂvltlmilﬂl 3 1 1E6B30-97610 LABEL, DANGER RAD ID 1
4 1 1E6B30-97620 LABEL, WARN. OPEN ID 1
p 6 5 1 1E6B30-97631 LABEL, OPE. CHECK ID 1
&P&NGATAN 6 1 1E6B30-97640 LABEL, WARNING ID 1
e g s i 1 7 1 1E6B30-97670 LABEL, WARN. OPEN ID 1
nelintas) fon e, BMIT ME3In Mse
_J':”:i{:":"l‘g:“gﬂu 8 1 1E6B30-97680 LABEL, WARN.GUARD ID 1
{ﬂ:{'ﬂ:,m"ﬁ!‘a‘#@ 9 1 1E6B30-97690 LABEL, WARN. PAD. ID 1
10 1 1E6B30-97770 LABEL, CAUTION FO ID 1
11 1 1E6B30-97800 LABEL, SUB TANK ID 1
11 12 12 1 1E6B30-97870 LABEL, CAUT.VISOR ID 1
A RATHATI HIHD
Q
[N
L
I
I
|
I )
I 1
[\ 1
1
1
1
1
N
~N
Fig. b
4 é
Fig. 130
Fig.123
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP6-M00130 OCNP6-M00130 Fig.137
i (A)=AW70V,IDQ (D)=
Fig.137. TOOL - o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 192010-09050 FUNNEL 1
2 1 1E8559-98020 WRENCH, SOCKET 17X19 1
3 1 1E8559-98050 @ WRENCH, SOCKET 12X12 1
4 1 1E8559-98060 DRIVER, SCREW 1
5 1 1E6B30-98100 BOX, TOOL 1
6 1 23061-120300 PIPE, 12X 300 1
7 1 28110-100120 SPANNER, 10X12 1
8 1 28110-120140 SPANNER, 12X14 1
9 1 28110-170190 SPANNER, 17X19 1
10 1 28110-220240 SPANNER, 22X24 1
11 1 28120-002000  WRENCH, 200 1
12 1 28170-001500 PLIER 1
13 1 28210-000140 OILER 1

1(8)(9)(10)

13

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130

OCNP6-M00130 Fig.138

Fig.138. ACCESSORY ,SA-R (-AwrovioQ o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1E6B30-26600 MOLD, 100 1
2 1 1E6B30-81860 STAY,ANTENNA 1
3 1 1E6B30-81880 COVER,CONTROLLER 1
4 1 1E6B30-84950 TUBE,CORRUGATE 3000 1
1 3 5 1 26014-060202 BOLT, M6X 20 4
6 1 26367-060002 NUT, M6 3

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP6-M00130 OCNP6-M00130 Fig.139

Fig.139. ACCESSORY , ID (-Aw7ovIDQ o-
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)

1 1 1E6B35-04020 ELEMENTAIRCLE. 6.5 1

2 1 1C7020-06440 KEY ASSY, REVERSE 1

3 1 1E6B30-13060 TINE 5

4 1 1E6B30-17070 REAPING EDGE 4

5 1 1S7596-17071 REAPING EDGE, N 2

6 1 1E6B30-17101 BACKING EDGE,A 1

7 1 129907-55801 FILTER, FUEL 2

8 1 1E6B00-66050 FILTER, 80X80L 1

9 1 1E8560-66370 ELEMENT ASSY 1

10 1 1E9060-73031  BOLT, TENSION 350 2

11 1 1E8720-83120 FUSE, SLOW BLOW 50 2

12 1 1E8540-83220  FUSE, SLOW BLOW 60A 1

13 1 1E6B30-98140 SHUTTER, WINNOWER B 2

14 1 22641-500160  RIVET, 5.0X16 8

15 1 26013-080162 BOLT, M8X 16 4

16 1 41650-502320 ELEMENT ASSY(D72XL90 1

17 2 123325-35140 GASKET 1

18 2 24311-000120 O-RING, 1AP12.0 1

19 2 41650-550800CN ELEMENT, FUEL 1

20 1 0A341-1D0010 OPERATION MANUAL 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

0A341-1D0010
101504-55101
106990-44660

119225-52102
123325-35140

123325-35160
123325-35170
123672-55760
123678-55890
129065-55750
129065-55760
129065-55770
129065-55800
129211-77920
129495-55610
129495-55620
129907-55801
158557-61720
168HM7-29001
168HM7-29910
172141-76900

172645-76570

192010-09050

198071-24350

1A6260-24410
1A6260-25230
1B1604-14840
1C6141-43971
1C7020-06400
1C7020-06440
1C728C-54470
1C730C-52200

1E6140-77890
1E6192-53660
1E6480-52141
1E6650-54850
1E6681-05050
1E6681-51082
1E6681-51082-1
1E6681-83430
1E6740-55210
1E6A80-97600
1E6B00-52410
1E6B00-52800
1E6B00-52840
1E6B00-53001

Fig. No.

139

[EnY
w

GQONOIOTOTOTO1010101© 010100 0101

=N
OQWNRFEPNOOUOINOPRPOUIOUIOODOONREFUIPNW

=

[EnY

[EnY

-1
-1

Parts No.

1E6B00-53050
1E6B00-53060
1E6B00-53090
1E6B00-53180
1E6B00-53350
1E6B00-53360
1E6B00-54420
1E6B00-54440
1E6B00-54560
1E6B00-55090
1E6B00-55110
1E6B00-55140
1E6B00-55450
1E6B00-55470
1E6B00-56110
1E6B00-56120
1E6B00-56130
1E6B00-56200
1E6B00-56300
1E6B00-56320
1E6B00-56400
1E6B00-62350

1E6B00-63070
1E6B00-64560
1E6B00-66050
1E6B00-68100
1E6B00-68500
1E6B00-72200
1E6B00-75570
1E6B00-83200
1E6B00-85511
1E6B30-00150
1E6B30-01200
1E6B30-02000
1E6B30-02050
1E6B30-03060
1E6B30-03080
1E6B30-03301
1E6B30-03340
1E6B30-03480
1E6B30-03490
1E6B30-03500
1E6B30-03531
1E6B30-03560
1E6B30-03590
1E6B30-03660
1E6B30-04104
1E6B30-04120
1E6B30-04132

ccCcoooUTUTgIooouIonoauiahbhweE

Ref. No.

[

=

[

I

w N
RPONOCONRFEPENRPARPOWOUINRFRPOUIOODWORAWRORAWNONNOOROONOOWO™MO®

P e
oubhONRO

Parts No.

1E6B30-04200
1E6B30-04240
1E6B30-04260
1E6B30-04350
1E6B30-04360
1E6B30-04380
1E6B30-04381
1E6B30-04401
1E6B30-04430
1E6B30-04450
1E6B30-04470
1E6B30-04480
1E6B30-04601
1E6B30-04730
1E6B30-04780
1E6B30-04800
1E6B30-04850
1E6B30-04930
1E6B30-04960
1E6B30-12100
1E6B30-12200

1E6B30-12300
1E6B30-13001
1E6B30-13060

1E6B30-13100
1E6B30-13200

1E6B30-13251
1E6B30-13300
1E6B30-13350

1E6B30-13450
1E6B30-13480
1E6B30-13520
1E6B30-13540
1E6B30-13550
1E6B30-13600
1E6B30-13610
1E6B30-13611
1E6B30-13620
1E6B30-13630
1E6B30-13641
1E6B30-13680
1E6B30-13701
1E6B30-13711
1E6B30-13801

Fig. No.

Ref. No.

POO~NOUORWWNRPRPUOWRNUUDORARDRMWWNNPRPWREPWE

Parts No.

1E6B30-13951
1E6B30-14001
1E6B30-14050

1E6B30-14061
1E6B30-14070
1E6B30-14103
1E6B30-14110
1E6B30-14200
1E6B30-14230
1E6B30-14240
1E6B30-14250
1E6B30-14280
1E6B30-14290
1E6B30-14300
1E6B30-14311
1E6B30-15008
1E6B30-15041
1E6B30-16140
1E6B30-16801
1E6B30-17002
1E6B30-17011
1E6B30-17021
1E6B30-17030
1E6B30-17041
1E6B30-17070

1E6B30-17100
1E6B30-17101
1E6B30-17110
1E6B30-17120
1E6B30-17130
1E6B30-17140
1E6B30-17150
1E6B30-17170
1E6B30-17200
1E6B30-17290
1E6B30-17301
1E6B30-17400
1E6B30-17550
1E6B30-17800
1E6B30-17850
1E6B30-17861
1E6B30-17870
1E6B30-17890
1E6B30-18003
1E6B30-18201
1E6B30-18400
1E6B30-18600
1E6B30-19300

Ref. No.

[EnY

[EnY
ONPOOBRWONRFPWANPFPONOORARWONOOUUIRARWENEN

PRNRRE R
ODUTOOWNO U AW

PARWNEFEPANNOWO®




Parts No. Index

Parts No.

1E6B30-19400
1E6B30-19420
1E6B30-19701
1E6B30-19851
1E6B30-21000
1E6B30-21040
1E6B30-21200
1E6B30-22001
1E6B30-22280
1E6B30-22310
1E6B30-22351
1E6B30-22400
1E6B30-22410
1E6B30-22421
1E6B30-22502
1E6B30-22530
1E6B30-22541
1E6B30-22551
1E6B30-22561
1E6B30-22600
1E6B30-22611
1E6B30-22621
1E6B30-22680
1E6B30-22701
1E6B30-22720
1E6B30-22731
1E6B30-22762
1E6B30-22800
1E6B30-22850
1E6B30-22900
1E6B30-26000
1E6B30-26011
1E6B30-26040
1E6B30-26102
1E6B30-26152
1E6B30-26160
1E6B30-26170
1E6B30-26180
1E6B30-26230
1E6B30-26240
1E6B30-26280
1E6B30-26502
1E6B30-26600

1E6B30-26610
1E6B30-26652
1E6B30-26680
1E6B30-26690
1E6B30-26702
1E6B30-26742

Ref. No.

wiN

OONOOURARWNNNENPRE

[EnY

=

=
UORRPRPWONRPDMOORONRPNRPWAORA®

N NN
NF,OO M

Parts No.

1E6B30-26743
1E6B30-26821
1E6B30-26841
1E6B30-26901
1E6B30-26911
1E6B30-26923
1E6B30-26951
1E6B30-26960
1E6B30-27101
1E6B30-27130
1E6B30-27201
1E6B30-27300
1E6B30-27350
1E6B30-27380
1E6B30-27600
1E6B30-27610
1E6B30-27620
1E6B30-27630
1E6B30-27640
1E6B30-27650
1E6B30-27700
1E6B30-27710
1E6B30-28003
1E6B30-28570
1E6B30-28700
1E6B30-28901
1E6B30-28911
1E6B30-28931
1E6B30-29100
1E6B30-29150
1E6B30-29200
1E6B30-29210
1E6B30-29220

1E6B30-29250
1E6B30-29280
1E6B30-29300
1E6B30-29310

1E6B30-29400
1E6B30-29410
1E6B30-29420
1E6B30-29430
1E6B30-29440
1E6B30-29530
1E6B30-29540
1E6B30-29650
1E6B30-29680
1E6B30-31004
1E6B30-31360

Ref. No.
2 -1

NORPNEP~NORMWONRFRPOORARWNRERP~NOONOOR~W

PR
RN RO

H
CoOoO~NOR~ORAWN

Parts No.

1E6B30-31410
1E6B30-31420
1E6B30-32002
1E6B30-32003
1E6B30-32030
1E6B30-32080
1E6B30-32102
1E6B30-32152
1E6B30-32240
1E6B30-32250
1E6B30-32260
1E6B30-32270
1E6B30-32280
1E6B30-32640
1E6B30-33510
1E6B30-33520
1E6B30-33651
1E6B30-33750
1E6B30-33800
1E6B30-33930
1E6B30-34141
1E6B30-34170
1E6B30-34200
1E6B30-34230
1E6B30-34240
1E6B30-34272
1E6B30-34342
1E6B30-34401
1E6B30-34450
1E6B30-34501
1E6B30-34650
1E6B30-34700
1E6B30-34730
1E6B30-34902
1E6B30-35000
1E6B30-35020
1E6B30-35030
1E6B30-35053
1E6B30-35060
1E6B30-35080
1E6B30-35090
1E6B30-35100

1E6B30-35120
1E6B30-35130
1E6B30-35140
1E6B30-35200
1E6B30-35220
1E6B30-35300
1E6B30-35310

Ref. No.

OUTWNOOOREPNOUORARWNRPONOUOUORNREPRARWONNERPORPEPNWOWANPWRORARWWONENRARERENE

]
[R5

Co
e

Parts No.

1E6B30-35350
1E6B30-35400
1E6B30-35410
1E6B30-35450
1E6B30-35500
1E6B30-35570
1E6B30-35580
1E6B30-35600
1E6B30-35620

1E6B30-35640
1E6B30-35720
1E6B30-35740
1E6B30-35760
1E6B30-35780
1E6B30-36001
1E6B30-36031
1E6B30-36041
1E6B30-36050
1E6B30-36102
1E6B30-36200
1E6B30-36302
1E6B30-36400
1E6B30-36450
1E6B30-36501
1E6B30-36530
1E6B30-36553
1E6B30-36560

1E6B30-36570
1E6B30-36580
1E6B30-36590
1E6B30-36601
1E6B30-36602
1E6B30-36610
1E6B30-36620
1E6B30-36630
1E6B30-38003
1E6B30-38010
1E6B30-38152
1E6B30-38220
1E6B30-38230
1E6B30-38260
1E6B30-38270
1E6B30-38281
1E6B30-38301
1E6B30-38400
1E6B30-38470
1E6B30-38490
1E6B30-38502

Ref. No.

OCONOOTWNOUIhOOONOUIAWNON

NN
NWNO

[EnY
O~NOGOTRAWNRPOUORARONNWOOUTWSA D

R
0o~




Parts No. Index

Parts No.

1E6B30-38503
1E6B30-38510
1E6B30-38511
1E6B30-38512
1E6B30-38650
1E6B30-38690
1E6B30-38700
1E6B30-38732
1E6B30-38790
1E6B30-38830
1E6B30-39001
1E6B30-39200
1E6B30-39250
1E6B30-39260
1E6B30-39300
1E6B30-39350
1E6B30-39430
1E6B30-39480
1E6B30-39503
1E6B30-39980
1E6B30-39990
1E6B30-42010
1E6B30-42022
1E6B30-42030
1E6B30-42051
1E6B30-42101
1E6B30-42132
1E6B30-42172
1E6B30-42190
1E6B30-42200
1E6B30-42240
1E6B30-42250
1E6B30-42404

1E6B30-42420
1E6B30-42502
1E6B30-42730
1E6B30-42740
1E6B30-42750
1E6B30-42761
1E6B30-42771
1E6B30-42780
1E6B30-42790
1E6B30-42801
1E6B30-42830
1E6B30-42881
1E6B30-42890
1E6B30-42901
1E6B30-42911
1E6B30-42920

[EnY

N

Parts No.

1E6B30-42930
1E6B30-42940
1E6B30-42950
1E6B30-42960
1E6B30-42980
1E6B30-42991
1E6B30-43020
1E6B30-43031
1E6B30-43050
1E6B30-43060
1E6B30-43071
1E6B30-43081
1E6B30-43101
1E6B30-43151
1E6B30-43220
1E6B30-43251
1E6B30-43711
1E6B30-44100
1E6B30-44251
1E6B30-44310
1E6B30-44350
1E6B30-45000
1E6B30-45080
1E6B30-45090

1E6B30-45101
1E6B30-45110
1E6B30-45130
1E6B30-45191
1E6B30-45201

1E6B30-45301
1E6B30-45570
1E6B30-45680
1E6B30-45700
1E6B30-46000
1E6B30-46403
1E6B30-46480
1E6B30-46502
1E6B30-46571
1E6B30-46581
1E6B30-46600
1E6B30-51040
1E6B30-51050
1E6B30-51051
1E6B30-51100

WOOIOUPRWNNONENRPOOOORARRWWONNRERPERPERPRAWONWNE

Parts No.

1E6B30-51150
1E6B30-51240
1E6B30-51260
1E6B30-51280
1E6B30-51301
1E6B30-51362
1E6B30-51412
1E6B30-51600
1E6B30-51800
1E6B30-53100
1E6B30-53150
1E6B30-53171

1E6B30-53180

1E6B30-53200
1E6B30-53600
1E6B30-53650
1E6B30-54300
1E6B30-54411
1E6B30-54430
1E6B30-54440
1E6B30-54450
1E6B30-54500
1E6B30-55020
1E6B30-55030
1E6B30-55051
1E6B30-55210
1E6B30-55220
1E6B30-55260
1E6B30-55270
1E6B30-55410
1E6B30-55420
1E6B30-55430
1E6B30-61000
1E6B30-61301
1E6B30-61350
1E6B30-61360
1E6B30-61381
1E6B30-61400

1E6B30-61410
1E6B30-61500
1E6B30-61870
1E6B30-61900
1E6B30-61990
1E6B30-62000
1E6B30-62050
1E6B30-62110

[EnY

2R

GO OWNOOPOAORANPFPWONRPRPORMAWREPNNPOOOORPNERPWONOONOO AN

[EnY

B R R
WUAODAWNNRPANOW

Parts No.

1E6B30-62141
1E6B30-62160
1E6B30-62211
1E6B30-62241
1E6B30-62310
1E6B30-62350
1E6B30-62360
1E6B30-62450
1E6B30-62490
1E6B30-62571
1E6B30-62690
1E6B30-62700
1E6B30-62720
1E6B30-62730
1E6B30-62740
1E6B30-62750
1E6B30-62770
1E6B30-62780
1E6B30-62790
1E6B30-63001
1E6B30-63051
1E6B30-63100
1E6B30-63140
1E6B30-63160
1E6B30-63202
1E6B30-63210
1E6B30-63221
1E6B30-63240
1E6B30-63301
1E6B30-63503
1E6B30-63604
1E6B30-63702
1E6B30-63750
1E6B30-63780
1E6B30-63801
1E6B30-63821
1E6B30-63840
1E6B30-63900
1E6B30-63950
1E6B30-63960
1E6B30-63980
1E6B30-64000
1E6B30-64050
1E6B30-64200
1E6B30-64250
1E6B30-65000
1E6B30-65001
1E6B30-65050
1E6B30-65100
1E6B30-65101

=

PR

=
ONUORARWOOONOFRPROOWONOUITARWNPFRPOOOONO O~

PPRPWNNWN




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.
1E6B30-65150 97 2 1E6B30-67230 103 11 1E6B30-77100 125 2 1E6B30-97560 135
1E6B30-65200 97 3 1E6B30-67260 103 12 1E6B30-77201 125 3
1E6B30-65250 97 4 1E6B30-68050 104 1 1E6B30-81860 138 2
1E6B30-65270 97 5 1E6B30-68100 104 3 1E6B30-81880 138 3 1E6B30-97570 135
1E6B30-66000 98 1 1E6B30-68200 104 5 1E6B30-83000 126 5 1E6B30-97580 136
1E6B30-66200 100 1 1E6B30-68260 104 6 1E6B30-83090 126 6 1E6B30-97590 136
1E6B30-66210 99 1 1E6B30-68350 104 7 1E6B30-83100 126 7 1E6B30-97610 136
1E6B30-66220 100 2 1E6B30-68401 106 1 1E6B30-83110 126 8 1E6B30-97620 136
1E6B30-66230 99 2 1E6B30-68501 106 3 1E6B30-83120 126 9 1E6B30-97631 136
1E6B30-66240 99 3 1E6B30-68601 106 4 1E6B30-83150 126 11 1E6B30-97640 136
1E6B30-66250 99 4 1E6B30-69000 107 1 1E6B30-83170 126 1 1E6B30-97650 135
1E6B30-66260 100 3 1E6B30-69200 107 2 1E6B30-83180 126 2 1E6B30-97660 135
1E6B30-66270 99 5 1E6B30-69500 107 3 1E6B30-83200 126 4 1E6B30-97670 136
1E6B30-66280 99 6 1E6B30-69550 107 14 1E6B30-84101 127 1 1E6B30-97680 136
1E6B30-66290 99 7 1E6B30-69950 107 4 1E6B30-84800 127 2 1E6B30-97690 136
1E6B30-66300 100 4 1E6B30-69960 107 5 1E6B30-84900 128 1 1E6B30-97710 133
1E6B30-66310 100 5 1E6B30-69970 107 6 1E6B30-84950 138 4 1E6B30-97720 133
1E6B30-66360 99 8 1E6B30-71006 108 1 1E6B30-91670 107 15 1E6B30-97730 133
1E6B30-66370 99 9 1E6B30-73040 111 5 1E6B30-91850 130 5 1E6B30-97740 134
1E6B30-66380 99 10 1E6B30-73150 111 11 1E6B30-91910 130 6 1E6B30-97760 134
1E6B30-66390 99 11 1E6B30-73160 111 12 1E6B30-92420 131 4 1E6B30-97770 136
1E6B30-66400 98 6 1E6B30-73250 112 8 1E6B30-92440 131 6 1E6B30-97780 134
1E6B30-66430 99 12 113 7 1E6B30-97011 133 1 1E6B30-97790 134
1E6B30-66450 100 9 1E6B30-73260 112 9 1E6B30-97021 133 2 1E6B30-97800 136
1E6B30-66460 99 14 113 8 3 1E6B30-97810 134
1E6B30-66480 99 15 1E6B30-73400 109 1 1E6B30-97060 133 4 1E6B30-97830 134
1E6B30-66501 101 1 1E6B30-73410 109 2 1E6B30-97090 133 7 1E6B30-97840 134
1E6B30-66510 101 2 1E6B30-73440 109 8 1E6B30-97141 133 8 1E6B30-97850 134
1E6B30-66520 101 3 1E6B30-73500 114 1 1E6B30-97151 133 10 1E6B30-97860 134
1E6B30-66530 101 4 1E6B30-73510 114 2 1E6B30-97201 133 11 1E6B30-97870 136
1E6B30-66600 99 17 1E6B30-73900 117 1 1E6B30-97231 133 12 1E6B30-97880 134
1E6B30-66701 100 11 1E6B30-75003 123 3 1E6B30-97281 133 13 1E6B30-98100 137
1E6B30-66801 102 1 1E6B30-75180 124 3 1E6B30-97291 133 14 1E6B30-98140 139
1E6B30-66810 102 2 1E6B30-75270 123 5 1E6B30-97480 133 15 1E6B31-45402 66
1E6B30-66820 102 3 1E6B30-75400 123 7 1E6B30-97490 133 16 1E6B31-75450 140
1E6B30-66830 102 4 1E6B30-75800 123 19 1E6B30-97510 135 1
1E6B30-66840 102 5 1E6B30-75810 123 20 1E6B30-97520 135 2 1E6B35-00100 2
1E6B30-66850 102 6 1E6B30-75850 123 21 3 1E6B35-04000 6
1E6B30-66860 102 17 1E6B30-75851 123 21 -1 1E6B30-97530 135 4 140
1E6B30-66900 102 19 1E6B30-75900 122 2 5 1E6B35-04010 6
1E6B30-67001 103 1 1E6B30-75920 122 3 1E6B30-97540 135 6 140
1E6B30-67010 103 2 1E6B30-75950 123 22 7 1E6B35-04020 6
1E6B30-67020 103 3 1E6B30-75970 122 4 8 139
1E6B30-67031 103 4 1E6B30-76000 122 6 9 140
1E6B30-67041 103 5 1E6B30-76350 122 7 1E6B30-97550 135 10 1E6B35-04030 6
1E6B30-67051 103 6 1E6B30-76400 122 8 11 140
1E6B30-67060 103 7 1E6B30-76500 123 9 12 1E6B35-04180 6
1E6B30-67070 103 8 1E6B30-76560 123 10 13 140
1E6B30-67080 103 9 A 1E6B30-76590 100 27 1E6B30-97560 135 14 1E6B35-04230 6
1E6B30-67200 103 10 1E6B30-76610 123 35 15 1E6B35-04250 6

el el %
wNhRr oo~ B
P

[S)

NN
O©Coo~NFR,OOO M

= = N
OCONOURAWONROW©O®

N B R
G~NWUION

N
O~NOORAPRPWFRWNNRRERPERO




Parts No. Index

Parts No.

1E6B35-04250
1E6B35-04501
1E6B35-04530
1E6B35-04551
1E6B35-04790
1E6B35-04800
1E6B35-04851
1E6B35-23003
1E6B35-33000
1E6B35-33110
1E6B35-33130
1E6B35-33170
1E6B35-33601
1E6B35-45471
1E6B35-45500
1E6B35-51020
1E6B35-51901
1E6B35-69301
1E6B35-74200
1E6B35-74271
1E6B35-74300
1E6B35-74502
1E6B35-74552
1E6B35-74610
1E6B35-74700
1E6B35-82300
1E6B35-91001
1E6B35-91660
1E6B35-92051
1E6B35-92420
1E6B35-92503
1E6B35-97060

1E8050-52230
1E8050-66590
1E8050-66790
1E8060-61250
1E8080-55240

1E8080-76552
1E8080-79360
1E8130-52460
1E8130-66220
1E8230-64620
1E8230-64630
1E8232-03100
1E8235-52050
1E8235-52090
1E8235-52210

Fig. No.

140
7

Ref. No.

el
RPOWDRWNREO®

= Y e

[EnY
NFRPANANONODUIONOONOWOUITWNRFRPWNWRAROOOWNOO O

[EnY

[EyY [
ODWAOORAWNO

Parts No.

1E8235-56310
1E8235-84910
1E8255-73070

1E8255-81180

1E8270-52481
1E8330-85530
1E8361-35430
1E8380-01200
1E8380-73020
1E8420-73150
1E8420-73160
1E8440-52013
1E8440-52020
1E8450-35401
1E8450-55230
1E8450-73770
1E8450-84321
1E8510-52450
1E8530-42900
1E8540-35070
1E8540-55380

1E8540-66770
1E8540-82100
1E8540-82210
1E8540-83220

1E8540-84101
1E8540-84900
1E8550-00160
1E8550-03410
1E8550-63800
1E8550-66150
1E8550-68060
1E8550-75400
1E8550-75440
1E8550-77400
1E8550-84220

1E8550-85760

1E8550-91980
1E8550-97880

1E8552-43090
1E8552-65650
1E8552-75110

Fig. No.

87
128
111
112

Ref. No.

=N
ORhCITOWN

N
o b

= =
WORRPRNNOWONREDWN U

)
NWNNNOO®

Parts No.

1E8559-01220
1E8559-02200
1E8559-02400
1E8559-03080
1E8559-03910
1E8559-11060
1E8559-12500

1E8559-12500-1
1E8559-17110-2
1E8559-22220

1E8559-24150
1E8559-29130

1E8559-29530
1E8559-32940
1E8559-33760

1E8559-35161
1E8559-35170

1E8559-35290

1E8559-35310-1
1E8559-35380

1E8559-35700

1E8559-36550
1E8559-48150
1E8559-51670
1E8559-61230

1E8559-61850
1E8559-61970
1E8559-63130
1E8559-63280
1E8559-63320
1E8559-63481

Fig. No.

Ref. No.
6
3

[EnY

N N ==
OORPFRPUOFRPORPNAWONRFPORPORARONONOODONERPNORMOREPPRPWRERPRPENRPPOWDS

[EnN

Parts No.

1E8559-63660
1E8559-63860
1E8559-64140
1E8559-64220
1E8559-64230
1E8559-64250
1E8559-65650
1E8559-65690

1E8559-65700

1E8559-66300
1E8559-66750

1E8559-66770
1E8559-68160
1E8559-73030

1E8559-73060

1E8559-73080
1E8559-73080-1

1E8559-73100

1E8559-73130
1E8559-73200-1
1E8559-73280

1E8559-73500-1
1E8559-73530
1E8559-73540

1E8559-74350
1E8559-74500
1E8559-75030
1E8559-75040
1E8559-75320
1E8559-75340
1E8559-75370
1E8559-75390
1E8559-75580

1E8559-81240

1E8559-83221
1E8559-84960

B =

[En

e
NDRONNOUBMNNRANOONORRUINONOOUWANNWA




Parts No. Index

Parts No.
1E8559-84960

1E8559-84970

1E8559-91300
1E8559-91850
1E8559-92230
1E8559-92370
1E8559-92410
1E8559-92450
1E8559-92760
1E8559-97140
1E8559-98020
1E8559-98050
1E8559-98060
1E8560-53190
1E8560-55121
1E8560-66350
1E8560-66360
1E8560-66370

1E8665-81300

1E8665-82000
1E8720-80100
1E8720-83120

1E8770-81320
1E8800-63851
1E8809-04010
1E8809-13010
1E8809-75570
1E8809-83900
1E8915-81450

1E8923-81300
1E8923-81500

1E8923-81510

Fig. No.

93
99
100
127
128
5

89

Parts No.
1E8923-81510

1E8941-73350
1E8990-42150
1E8990-42170
1E8990-42250
1E9060-01110
1E9060-01150
1E9060-01170
1E9060-51481
1E9060-51720

1E9060-51730
1E9060-52280
1E9060-52480
1E9060-53080
1E9060-54310
1E9060-54330
1E9060-54480
1E9060-54490
1E9060-61420
1E9060-63700
1E9060-63990
1E9060-64101
1E9060-64551
1E9060-64590
1E9060-64600
1E9060-65500
1E9060-73010
1E9060-73021
1E9060-73031

1E9060-73050
1E9060-74800
1E9060-75370
1E9060-75440
1E9060-75460
1E9060-75480
1E9060-75490
1E9060-75951
1E9060-75970
1E9060-75980
1E9060-81210
1E9061-04200
1E9061-04400

1E9061-51010

Fig. No.

132

Ref. No.
3

=

H
COWRONOWNUIORFPONOOOWNREROOUOANO

N
o~NoO N

Parts No.

1E9061-51490
1E9061-66050
1E9061-66800
1E9061-72950
1E9061-73000
1E9061-73060
1E9061-74010
1E9061-74020
1E9061-81220
1E9062-04060
1E9062-04080
1E9110-66490
1E9175-81751
1E9265-84300

1E9430-64800
1E9521-65100

1J5025-47010

1J5026-62650
1K1140-82500

1RF001-00022
1RF001-93000
1S7596-17071
1S7596-17080
22117-060000
22117-080000
22117-100000
22117-120000
22137-030000

22137-050000

22137-060000

Fig. No.

72
98
100
110
113
111
118
118
93

129

Ref. No.
11

=
NWN

=N
AP OOOWONE®OPRE

= N NN
abhooobhw

) =
AOONOUIONRNROOR

N
»

13

Parts No.
22137-060000

22137-080000

22137-100000

22137-120000

22137-140000

22137-160000

22137-200000

22137-220000

22157-060000

Fig. No.

122

Ay

N

w =
ONOOWOWOWONNWOOWNO W

[EnY




Parts No. Index

Parts No.

22157-060000 123
130
22157-080000 1

13

22157-100000 23

22190-120002 1
22190-140002 5
22207-040320 85
22212-160000 111
22217-030000 94

22217-050000 73

22217-060000 18

122

130
131

Fig. No.

Ref. No.
26

Parts No.
22217-080000

22217-100000

22217-120000

l_\
© 0~ O

=N EPERNE N
OCWOWIRWOONO®OWO M

[

[

l_\
U100 OO0 UIN © U1 O

Parts No.
22217-120000

22217-140000

22217-160000

22217-200000
22242-000150
22242-000170

22242-000180
22242-000200

22242-000250
22242-000300

22242-000350
22242-000400
22242-000551

22242-001001
22252-000350

22252-000401

22252-000420

Fig. No.

48
51
57

76
109
110

13

19

Ref. No.

Parts No.
22252-000421

22252-000470
22252-000471

22252-000521

22252-000620

22252-000621

22252-000721

22252-000801

22252-000901
22272-000040
22272-000050
22272-000090
22272-000100

22272-000120

22272-000150

22272-000190
22272-000600
22351-030016
22351-030020
22351-030032
22351-030040
22351-030320




Parts No. Index

Parts No.

22351-035032
22351-050032

22351-050040
22351-060032
22372-060000
22372-080000

22372-100000

22417-160160

22417-200100
22417-200150
22417-200160

22417-200200

22417-250250

22417-320200
22417-320320
22417-400320
22487-050160

22487-060400
22487-080140
22487-080200
22487-080700
22487-100350
22487-120450
22550-050300
22550-100350
22550-120700
22551-050150
22551-050200

22551-050250
22551-070250

Fig. No.

86
34

57
86
111
13
103
16
106

93

Ref. No.

Parts No.

22551-070250
22551-070300

22551-070301
22551-070350
22551-070500

22551-100350
22641-500160

22693-320961
22695-320321
22695-400321
22695-401281
22857-600160
23000-013000

23000-019000
23000-022000
23000-028000

23000-035000
23000-048000

23000-090000

23000-102000
23000-127000

23061-120300
23391-020000
23393-020000

23393-030000
23394-020000
23394-030000
23414-160000
23490-200002
24101-060044
24101-062064

24101-062084
24101-063074
24102-062084
24104-060034

Parts No.

24104-060034
24104-060044

24104-060084

24104-062014
24104-062024

24104-062034

24104-062044

24104-062054

24104-062064

24104-062074

24104-062084

24104-062114
24104-063024
24104-063034

24104-063044

24104-063064

24104-063084
24190-100002
24190-120001
24311-000100
24311-000120

24311-000140

Parts No.
24311-000140

24311-000160

24311-000180
24311-000200
24311-000210
24311-000224
24311-000360

24311-000580
24315-000140

24315-000180

24315-000240
24321-000350
24321-000700

24321-000950
24341-000125
24341-000400
24341-000560

24351-020280
24423-254208
24423-506809
24423-507212
24430-204206
24550-012150
24550-015150

24550-016120
24550-018200
24550-020150

24550-020250

24550-025300
24550-070300
24761-060000

25123-004602
25124-010903
25124-011104
25210-501240
25210-600621




Parts No. Index

Parts No.

26013-060162
26013-060252
26013-060502
26013-080162

26013-080202

26013-080252

26013-080302

26013-080402
26013-080552
26013-080702
26013-100202

26013-100252

26013-100302

Fig. No.

79
102
122

79

Ref. No.

13
30

4
23
27
18

Parts No.
26013-120302

26013-120352
26013-120402

26014-060122

26014-060162

26014-060202

26014-080162

Fig. No.

91
108
123

Ref. No.

Parts No.
26014-080162

26014-080202

Fig. No.

60
61

65

67
69

72
88
90
100

111
123

124
127

140

Parts No.
26014-080202

26014-080252

Fig. No.

43
45

50

90

101
103

104
107
122

124
125

126
130

Ref. No.
14




Parts No. Index

Parts No.

26014-080252
26014-080302
26014-080502
26014-080552
26014-080602

26014-100202

26014-100252

26014-100302

26014-120302
26014-120602
26022-050122
26022-060162
26023-050122
26033-060162

26076-080202
26106-080202
26106-080302
26116-060252
26116-060402
26116-080162

26116-080252
26116-080304
26116-080404
26116-080452
26116-080704

Fig. No.

Ref. No.

22
38
17
3
7

Parts No.

26116-080904
26116-100252
26116-100452
26116-100552
26116-100602
26116-100654

26116-101052

26116-120404
26116-120552
26116-120602

26116-120654
26116-120702
26116-120902
26116-121402
26116-121602
26116-121702
26117-050252
26156-100252
26156-140302

26156-140352

26156-160352
26156-160452
26156-160552
26306-080002
26306-100002

26346-080002
26346-100002
26347-080002

26367-050002
26367-060002

26367-080002
26450-060162

26476-060142

Parts No.

26487-080202
26487-100253
26487-100353
26487-100403
26587-030202

26677-160002
26716-080002
26717-050002

26717-060002

26717-080002

123

130

Parts No.
26717-080002

26717-100002

26717-120002

26717-140002
26736-100002
26737-120002

26737-140002

26737-160002

95

105
126
140

18

25




Parts No. Index

Parts No.
26737-160002

26737-200002

26737-240002
26757-060002
26757-080002

26757-100002
26757-160002
26777-160002

26777-240002
26911-120122
27260-420002
28110-100120
28110-120140
28110-170190
28110-220240
28120-002000
28170-001500
28210-000140
29311-124000
29420-050000
29420-150000
29420-200000
41650-502320
41650-550800

41650-550800CN

7E6150-83301

Fig. No.

71
94
111
49

72
115
94
61
102
125

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.ENGINE RELATED
	2.PULLEY  , ENGINE
	3.MOUNT  , ENGINE
	4.ENGINE CONTROL
	5.FUEL TANK
	6.AIR CLEANER
	140.(6A)AIR CLEANER
	7.MUFFLER
	8.RADIATOR
	9.SHAFT  , PF DRIVE
	10.SHAFT  , CENTER
	11.DISK  , REEL
	12.BAR  , TINE S
	13.SLIDER  , REEL
	14.ARM  , LIFTING S
	15.COUNTER  , REEL S
	16.DRIVE  , REEL
	17.FRAME  , REAP S
	18.REAPING EDGE  , S
	19.DRIVE  ,REAP EDGE
	20.DIVIDER
	21.COVER  , REEL
	22.COVER  ,SIDE PF R
	23.DRIVE  , RAKE-IN
	24.AUGER
	25.ADJUST
	26.GUIDE  , CROP
	27.DRIVE  , FH 1
	28.DRIVE  , FH 2
	29.COVER  , CHAIN FH
	30.DRUM  , FH
	31.CHAIN  , CONVEYER
	32.METAL  , FH SHEET
	33.FEEDER  , HOUSE
	34.FITTING  , FH
	35.PIPE  , PF
	36.FRAME  , THRESH
	37.COVER  , CLEANING
	38.PLATE  , INLET
	39.PLATE  , FEED
	40.FRAME  , REAR
	41.COVER  , ROTOR
	42.FRAME  , CONNECT
	43.COVER  , SIDE
	44.COVER  , FRONT
	45.COVER  , REAR
	46.CASE  , DRIVE
	47.BELT  ,1TH 2ND
	48.BELT  , SWING
	49.BELT  , ROTOR
	50.BELT  ,F.ROTOR
	51.CHAIN  , REAPING
	52.ROTOR  , THRESH
	53.ROTOR  , FRONT
	54.CONCAVE
	55.BODY  ,UPP. INNER
	56.FRAME  (OPEN
	57.SHAFT  , SWING
	58.ARM  ,SWING REAR
	59.ARM  ,SWING FRONT
	60.FRAME  , SWING(1)
	61.FRAME  , SWING(2)
	62.SHUTTER  ,WIN
	63.FAN  , WINNOWER
	64.CONVEYER  , 1ST
	65.CASE  , GRAIN CON
	66.CONVEYER  ,GRAIN
	67.PKLATE  , BOTTOM
	68.CONVEYER  , 2ND
	69.CASE  , 2ND VERT.
	70.CONV.  ,2ND VERT.
	71.BELT  ,RUNNIG DRV
	72.BELT  ,THRESH
	73.MOUNT 2
	74.PARKING BRAKE
	75.BRAKE  ,SIDE
	76.HST  ,30CC
	77.ARM  , TRUNNION
	78.CASE  ,MISSION
	79.CASE  ,INPUT
	80.SHAFT  ,MAIN
	81.SHAFT  ,CHANGE
	82.SHAFT  ,BRAKE
	83.SHAFT  ,SD.CLUTCH
	84.SHAFT  ,RIDUCTION
	85.SHAFT  ,AXLE
	86.RANGE SHIFT
	87.SIDE CLUTCH
	88.COLUMN  ,FRONT
	89.COLUMN  , SIDE(1)
	90.COLUMN  , SIDE(2)
	91.COLUMN  , SIDE(3)
	92.CONTROL  ,BRAKE
	93.CONTROL  ,SIDE
	94.CONTROL  , MAIN
	95.CONTROL  , SUB
	96.CONTROL  ,KCLUTCH
	97.CONTROL  ,DCLUTCH
	98.TANK  ,HYDRAULIC
	99.PIPE  ,VALVE
	100.PIPE  ,HST
	101.VALVE  ,CONTROL
	102.TRAVEL ACTUATOR
	103.CYLINDER  ,HYD.
	104.FRAME  , STEP
	105.DRIVER SEAT
	106.MOUNT  ,SEAT
	107.VISOR
	108.CHASSIS FRAME
	109.WEIGHT
	110.MISSION INSTALL
	111.IDLER
	112.ROLLER  , TRACK
	113.ROLLER  , TRACK
	114.GUIDE  , CRAWLER
	115.SPROCKET
	116.ROLLER  , CARRIER
	117.CRAWLER
	118.MOUNT  , PADDY
	119.HOOK  ,PADDY
	120.GUARD  ,PADDY BAG
	121.PLATE  ,BACK
	122.FRAME  , ENG ROOM
	123.COVER  , ENGINE(1)
	124.COVER  , ENGINE(2)
	125.MIRROR
	126.BATTERY
	127.WIRE HARNESS(TS
	128.HARNESS  ,SA-R
	129.ANTENNA  ,SA-R
	130.TANK  ,TOP SACKER
	131.SHUTTER
	132.MOUNT  ,SOCKER
	133.LABEL  ,AW70V ID(1)
	134.LABEL  ,AW70V ID(2)
	135.LABEL  ,PL ID(1)
	136.LABEL  ,PL ID(2)
	137.TOOL
	138.ACCESSORY  ,SA-R
	139.ACCESSORY  , ID
	Parts No. Index

